| RICOH COMPANY, LTD.




September 15, ‘88

EXTERIOR

1.




1. EXTERIOR , September 15, ‘88

I;ifx Pare No. Description g;;‘e'miii [;(ie.x Part No. Desc-iption gs::mzi;
1 C201 2417 Box Door Sheet 1 100 0964 4008Z |Tapping Screw W/Flat Washer - Maxs
2 €201 2415 Master Eject Box Door 1 101 0803 0017 Knob Screw - M4x6S )
3 C201 2437 |Master Eject Sheet 1 102 0314 0080Z |Philips Pan Head Screw - M4x8
4 C201 2435 ~ |Master Eject Cover 1 103 0801 1004 Screw - Max4
5 C203 3075 Original Exit Tray 1 104 0344 0080D (Philips Truss Head Screw - M4x8
6 C201 3023 Right Bracket - Original Tray 1 105 0434 0082Z |Tapping Screw — M4x3
7 C203 2752 Operation Panel Cover 1 10¢ 0965 4010Z |Tapping Screw W/T Flat Wssher - M4x10
8 C203 2431 Rear Bracket 1 107 0802 5149 Philips Pan Head Screw - M3x3
9 C203 2430 Rear Cover Bracket 1 108 0354 0050D {Screw - M4x5
10 €203 2756 |Rear Cover 1 109 0434 0082W |Tapping Screw ~ M4>8
11 C201 2462 |Decal - Original Table 1 110 0314 00602 |Philips Pan Head Screw - M4xé
12 AQ06 1327 Lefr Cover Cap 1 111 0343 0060D |Philips Truss Head Screw - M3xé
13 C203 2417 Rear Cover Cap 1 1‘12 0965 3010Z [Tapping Screw W/T Flat Washer - M3x10
14 C203 2425 |Paper Feed Cover 1 113 0951 3006Z |[Philips Screw With Flat Washer - M3xs6
15 C201 2431 Support Cover 1 114 0323 0100Z |Philips Sunken Head Screw - M3x10
15 C201 2424 Front Cover Sheet - Left 1
17 CZ01 2423 |{Front Covs. Sheet - Right 1
18 €203 2706 |Front Cover (S5950) 1
18 C204 2706 % |Front Cover (55930} 1
19 C203 2404 Front Cover Sheet - Center (S5950) 1
19 C204 2404 % |Front Cover Sheet — Center (S5930) 1
20 C201 2483 Lower Hinge - Front Door 1
21 C201 2485 Hinge Bracket 2
22 C201 2430 |Front Door I
23 C200 2434 Micro Switch Actuater 1
24 C200 2432 Magnet Plate 1
25 C201 2481 Upper Hinge - Front Door 1 -
26 S0S4 0536 Magnet Catch Ass’y 1
27 C201 2427 Key Counter Cover 1
28 C201 3020 Left Bracket -'QOriginal Tray i

*This part number does not apply in U.S. _ 3

s ox




2. FRAME ‘ ‘ | September 15, ‘88




2. FRAME September 15, ‘88

l:;ifx Part No. Description 2;;:,“5?; h;;.‘l:x Parc No. Description g;ZZmET;
1 C203 3037 Slide Rail 2 38 5501 4719 [Rubber Ring - Stopper 3
2 C203 2091 |Front Shaft 1 39 C201 4604 |Drum Rail Roller 2
3 C203 2092 |Roller - Front Shaft 2 40 C203 4506 |Stopper Base 1
4 C201 3004 |Stopper Stud 1 41 C201 4532 Drum Stopper Roller 1
5 €203 2117 |Right Grip - Paper Delivery 1 42 C201 4531 IDrum Stopper Pawl 1
6 C203 2085 |Right Fixing Plate 1 43 C201 4533  |Drum Stopper Spring 1
7 C200 3006 |Stoprer 1 L €203 2020 |Right Bracket - Operation Panel 1
8 C203 2120 |Right Grip - Paper Feed 1

10 C203 2096 |Bottom Stay Nut 4

11 C200 2005 |{Bottom Stay 2

12 C203 2026 Lever Bracket - Paper Feed l

13 C203 20:S |Bracket 1

14 C203 2055 |[Left Gri» - Paper Feed 1

15 C200 4520 ILock Pin - Drum 2

16 C200 3716 |Cushion Shaft 1

17 C203 2041 |Left Fixing Plate I

18 | €203 2052 |Left Grip - Paper Delivery !

19 €200 3956 |[Middle Lever Spring l

29 C200 3953 |Middle Lever 1 100 0314 0080Z |Philips Pan Head Screw - Mix8

21 5403 2075 |Stepped Screw 7 101 0713 0050B [Hexagon Nut - M5

22 5054 0536 {Magnet Catch Ass’y 1 102 0434 0100Z |[Pzn Head Self - Tapping Screw - M4x10

23 C200 3957 |Lower Lever Spring 1 103 0705 004CB |[Bushing - 4XSmm

24 C200 3954 [lLower Lever 1 104 0315 0120Z |Philips Pan Head Screw - M5x12

25 C203 3509 |[Upper Lever 1 105 0801 1004 |Screw - Mix4

26 C203 2016 |[Left Side Plate 1 106 095! 5030Z [Philips Screw With Flat Washer - M5x30

27 C203 4505 |Drum Stopper Ass'y 1 107 0805 6009 Rubber Foot *

28 C200 4528 |Plate Spring - Drum Rail 1 108 0807 3083 |Washer

29 C203 2023 |Lefr Bracket - Operation Panel 1 109 0314 0060Z |Philips Pan Head Screw - Mixé

30 C203 2093 [Shaft 1 110 ° | 1106 0554 Locking Support

31 C200 3125 (Clamp - 111 0434 0080Z |[Tapping Screw - M4x8

32 €203 4502 |Drum Rail Stay 1 112 0951 3006Z |Philips Screw With Flat Washer — M3x6

33 C201 2404 |Operation Panel Bracket 2 113 0805 6009 |Rubber Foot

34 C203 4073 |Recieving Shaft 2 114 0720 00502 |Retaining Ring - M5

35 C200 2232 |Drive Shaft 2 115 0622 0250E {Spring Pin - M2x250

37 C203 8074 |Harness Stay 1 116 0708 0050Z {Flat Washer - MS




3. DRIVE SECTION i September 15, ‘88




3. DRIVE SECTION | ‘ September 15, ‘88

4 | Index L Q’ty Per
l:'tie.x Part No. Description gs;:mgbi; No. Part No. Description Assembly

100 0713 0050B |Hlexagon Nut — M5

—

C201 2218 |Stud & Gear - 30T

2 C201 4561 Drum Clamper Roller 101 0314 0080Z |Philips Pan Head Screw - Mix3

3 C200 4551 Slide Guide 102 0622 O060E |Spring Pin - 2xémm

4 C200 4554 |Connector Plate 103 0623 0120E |[Spring Pin - 3x1Zmm

5 C200 4561 [Clamper Spring - 104 0951 3005Z |Philips Pan Head Screw - M3x5

6 C200 8437 Master Eject Solenoid ! 105 0951 3006Z |Philips Screw With Flat Washer - M3x6
7 (.2037 2080 Solenoid Bracket 106 0314 01002 |Philips Pan Head Screw - M4x10

8 C200 8116 Ink Detecting Board 107 0805 3104 Ball Bearing — 8x22x7mm

9 C203 2318 |Reinforcement Plate 108 0960 40082 |Flange Head Screw - 4x8

10 C203 8091 Drum Harness 109 072C 0080Z |Retaining Ring - M8

—
—

C201 2211  |Stud

12 C203 2304 |Support Side Plate

13 €200 4516 (Siide Guide - Drive Shaft
14 C200 2308 Image Shifting Arm - Small
15 C200 2311 Image Shifting Link

16 C201 2217 |Gear - SOT

17 C200 4553 |Slide Shaft

18 C201 8061 ([Motor - DC25.8W

19 C200 2248 |{Fixing Plate

20 C203 2315 [Tension Shaft

21 Cz03 2317 |Pulley - 26T

22 €203 2316 |Timing Belt

23 C203 2303 |Snap Bushing

24 C200 2340 |Washer .
25 C200 2339 |Blake Spring

26 C200 2338 [Gear - 20T

27 C200 8450 |Encorder

28 C200 2321 |Bracket - Image Shifting Unit
29 €201 2221 |Gear - 40T

30 C201 2222 [Coupled Gear - 20T & 60T
31 €200 2331 {Gear - 20T

32 C200 2332 |(Gear - 16T

33 C201 2226 |[Gear - 22T

34 €200 2302 Image Shifting Arm - Large
35 €203 2305 IBearing Supporter

110 0807 7013 |Spacer - 10.2x14x0,2mm

it 0804 4046 Spring Pin - 4x16

112 0594 00BOE |Bolt ~ M4x8

113 0804 4048 Spring Pin - 4x20

114 0725 0100Z |Retaining Ring - M10

115 | 0805 3134 |Ball Bearing - 10x26x8mm

116 0720 0120Z |Retaining Ring - Mi2

117 0740 3012 |Ball Bearing — 12x28x8mm

118 0707 6040B |Bushing - 6x4mm

119 0807 2071 |Washer - 3.1x7x0.2mm

120 0573 O0SOE |Hexagon Headless Set Screw - M3x5
121 0313 0040Z |Philips Pan Head Screw — M3x4

122 0707 6080B |Bushing - 6x8mm

123 0707 6120B |Bushing - 6x12mm

124 0720 0040Z |[Retaining Ring - M4

125 0720 OOSOE |Retaining Ring - MS -

126 0951 5008Z |Philips Screw With Flat Washer — M5x8

— e N e N e e e et e et e e e et e e e N e N e e e N e e = = = RN NN —




4. DRIVE SECTION I September 15, '88




4. DRIVE SECTION I ~ September 15, ‘88
It&ie.x Part No. Description 2;;:'“5?; l?;i?x Part No. Description 2;;:m5§;
1 C200 8402 (Main Motor - DCBOW 1 100 0960 4008Z |[Flange Head Screw — 4x8
2 C200 2221 [Collar - Pressure Cam Shaft 1 101 0713 0050F [Hexagon Nut - M5
3 C200 2225 |Pressure Cam Shaft 1 102 0574 Q04LOE |Hexagon Headless Set Screw — M4x4
4 C200 2224 |Plate Nut - Print Pressure Cam 1 103 0720 0080Z |Retaining Ring - M8
S C200 5560 |Print Pressure Cam 1 104 0807 7013 |Spacer - 10.2x14x0,2mm
6 Cz203 2312 Pulley 1 105 0804 6092 |Hexagenal Set Screw
7 C203 8404 |Commutation Brush 2 106 0700 00S0Z (Flat Washer - M5
8 C201 2210 |[Gear Support Plate - Rear 1 107 0595 0120E |Socket Screw - M5x12
9 C200 2226 [Gear - 90T 1 108 0314 0060Z [Philips Pan Head Screw - Mixé
10 C201 2212 |Gear Support Plate - Front 1 109 0712 0060Z |[Hexagon Nut — M6
11 C200 2267 [Spacer 2 110 0623 0200E |Spring Pin — 3x20mm
12 C200 2217 Collar 1 111 0741 39085 |Bearing
13 C203 2326 |Gear - 90Z i 112 0804 4046 |Spring Pin - 4x16
14 C203 2327 |Pulley Flange 1 113 0315 0060Z (Philips Pan Head Screw - MSx6
15 C203 2311 [Gear Flange 1 114 0623 O140E |Spring Pin - 3xl4mm
16 €203 2215 |Gear - 18T 1 115 0741 3807S |Bearing
17 C200 6053 |Gear - 40T 1 116 0951 5008Z |Philips Screw With Flat Washer — M5x8
18 C203 2216 |Driven Shaft 1 117 0574 O0SOE [Hexagon Headless Set Screw - M4x5
19 C203 2309 |Pulse Disk 1 118 1403 0539 |Photo Interruptor - EE-SX450-P1
20 C200 2205 |Bracket - Drum Rotation Sensor 1 119 0314 0080Z |Philips Pan Head Screw - Mix8
21 C201 2207 |(Gear - 18T 1 120 0314 0120Z |Philips Pan Head Screw - Mixl12
22 C201 2209 |Bushing Stopper 1 121 0960 4008Z |Flange Head Screw - 4x8
23 C203 2306 |Support Side Plate - AID 1
24 C203 2318 |Reinforcement Plate 1




September 15, ‘88

5. PAPER TABLE

‘‘‘‘

10




5. PAPER TABLE ) B September 15, ‘88

’ Index .. Q’ty Per
l:ﬁ:x Part No. Description 2;;“5?; No. Part No. - Description Ass:mbly

-

5506 1536 Screw - M4x6

N

36 C203 5119 |Arm - Paper Feed Table

1
2 5070 0923 |Scring Washer - Rotating Table 37 C200 5025 |Paper Feed Plate Shield 1
3 C200 5285 Side Pad 38 C203 5103 Paper Feed Bottom Plate - LT 1
4 | C200 5287 [Rubber Plate - Paper Feed 38 | C204 5104 [Paper Feed Bottom Plate - Al 1
5 C201 5015 |Seal - M10 39 C203 2716 |Decal - Paper Size (LT) 1
6 5506 1535 Right Side Pad 39 C204 2718 Decal - Paper Size (A4) 1
7 C200 5279 iLeft Side Plate - Paper Feed 40 C203 5128 |[Left Rack 1
8 C200 5274 Right Side Plate - Paper Feed
9 5214 5235 Paper Feed Sensor
10 C203 5087 Rubber Plate - Feed Table
11 C203 5078 Paper Feed Table
12 C203 2453 Decal - Paper Feed Table
13 €203 5121 Bushing — 8x12x9mm
14 5600 1107 |Snap Retainer - 12
15 C200 5038 |Screw Collar
16 €203 5114  |[Bushing - 3x6x3mm

17 C203 5116 |Washer - 6x13x12mm

18 C203 5113  |Bushing - 6x9x3mm

19 C202 5109 |Knob Screw

20 C203 5131 Gear Cover

21 C200 5335 Side Plate Slider

22 C20C 5030 |[Paper Feed Rack

23 C203 5142  |Rack Saft

24 5606 2310 [Roller

25 €203 5126 |Right Rack

26 C200 5042 |Rear Shaft - Paper Feed
27 C203 5122 {Front Shaft - Paper Feed
28 C201 SO040 jActuator - Table lower Limit Switch
29 5505 7197 Sering - Hinge ~ Inking
30 . 5309 1023 Pinion Paper Feed Table
31 C203 5105 |[Supporter

32 C203 5120 |Position Indicater

i3 €201 2443 Feed Stand Cover Sheet
34 C203 2422 |Feed Stand Cover

35 C201 5125 |Shoulder Screw - M4

100 0701 00802 |[Flat Washer - M8

101 0323 0100Z |Philips Sunken Head Screw - M3x10

102 0313 0100Z |Philips Pan Head Screw - M3x10

103 0951 4010Z |Philips Screw With Flat Washer - M4x10
106 {0720 00402 Retaining Ring - M4

105 C720 0060Z |Retaining Ring - M6

106 0951 4008Z |Philips Screw With Flat Washer - M4x8
107 0710 0030Z [Hexagon Nut - M3

108 0700 0040Z |Flat Washer — M4

109 0951 3006Z |Philips Screw With Flat Washer - M3x6
110 0965 3010W |[Tapping Screw With Flat Washer - M3x10
111 1403 0539 Photo Interruptor - EE-SX450-P1

112 0314 0120Z |Philips Pan Head Screw - M4xi2

113 0314 0080Z |Philips Pan Head Screw - Mix8

— ot e gt e e N e b e e BSOS NN B e e e = N B =~ NN NN

11 .



September 15, ‘88

6. PAPER TABLE DRIVE

12



6. PAPER TABLE DRIVE September 15, ‘88

l;:l)c.x Part No. Description g;;:mgi; I:f:x Part No. Description g;xmsi;
1 5053 0419  |Bushing ~ 10mm 2 100 0951 40052 |Philips Screw With Flat Washer- Mux5
2 C201 5051  |Pinion - 24T 2 101 0313 0060Z |Philips Pan Head Screw - M3x6
3 C201 5161 Bracket — Paper Table Safety Switch 1 102 0720 0080Z |Retaining Ring - M8 -
4 C203 5133 |Paper Feed Table Shaft 1 103 0624 O1GOE |Spring Pin - 4xlémm
5 C201 5046 Front Gear Support 1 104 0313 0140Z {Philips Pan Head Screw - M3xi4
6 C200 5096 Worm Wheel Gear - 18T 1 105 0574 0060E |Hexagon Headless Set Screw — Max6
7 C201 5045 |Rear Gear Support 1 106 0314 0080Z |Philips Pan Head Screw - M4x8
8 C203 %140 |Motor Bracket 1 107 0805 3208 Ball Bearing - 6x10x3mm
9 €203 5138 |Worm Gea: 1 108 0807 4076 Spacer
10 C203 8130 [Motor — AC22W 1 109 0574 O0LOE |Hexagon Headless Set Screw — Mix4
11 5506 6314 |Mylar - Master Feed Table 1 110 0315 0120Z |Philips Pan Head Screw - M5x12
12 C203 5152 Safety Switch Shaft 1 1 0951 3006Z |Philips Screw With Flat Washer - M3x6
13 €203 5158 {Safety Switch Plate 1 112 0720 0050Z |Retaining Ring - M5
14 5506 4608 Bushing - Paper Hold/Down Roller 1 113 1204 1494 Micro Switch
15 C203 S153  |Safety Switch Actuator i
16 5607 3906 [Safety Switch Spring 1

13



7. PAPER FEED ROLLER AND PAPER SEPARATION ROLLER September 15, ‘88

14



7. PAPER FEED ROLLER AND PAPER SEPARATION ROLLER : September 15, ‘88

’ Index .. Q’ty Per
h&i‘fx Part No. Description gs;:mgii No. Pare No. Description Assembly
1 C203 5020 |Spring - Feed Roller Pressure 1 100 0720 Q04L0Z {Retaining Ring - M4
2 C203 5025 |Spring Link 1 101 0951 3005Z |Philins Pan Head Screw - M3x5S
3 C203 5058 |Feed Roller Arm 1 102 | 0594 GOBOE {Bolt - M4x8
A C203 5113 Bushing - 6x9x3mm 1 103 0701 0040Z |{Flat Washer - M4
S | €203 5057 |Feed Roller Holder 1 104 10713 0040B |Hexagon Nut - M4
6 €203 S0Lé Bushing - 14x20x9mm 1 105 0720 0050Z ]Retaining Ring - MS
7 €203 5049 Front Bushing Stud 1 106 0574 OOLOE [Hexagon Headless Set Screw — M4xi4
8 C20> 5050 Rear Bushins Stud 1 107 0314 00802 PhiliPS Pan Head Screw -~ M4x8
9 5607 2926 Gear - 18T 1 108 0720 00302 Retaining Ring - M3
10 | C2ul 5073 |Arm Balancer - Feed Roller 3 109 | 0594 0080Z |Bolt - M4x8
il C203 S061 Collar - Reverse Roller Release 1 110 0951 30062 Philips Screw With Flat Washer - M3x6
12 | 5600 1081 [Right Bushing - Paper Feed Roller 1 11 | 0804 4055 [Pin
13 C203 5027 |Adjusting Plate i 112 0805 3263 |Bearing - 6x10x6mm
14 €203 5055 |Actuator - Paper Feed Table i 13 0554 Q04OE |Allen Screw - Mux4
15 5606 2066 Paper Feed Guide Disc 2 114 0574 Q080E |Hexagon Headless Set Screw - M4x8
16 5600 1086 Spacer - 10.2x20 2 115 1403 0539 Photo Interruptor - EE_SXIJSO‘PI
17 5506 4169 Rubber Roller - Paper Feed 4 116 0314 01202 Philips Pan Head Screw - M&x12
18 5507 6010 Separator Roller Ass’y 1
19 5507 6035 Timing Belt - 162XL 1
20 5507 6032 |Timing Belt Pulley - 30T 2
21 C200 5130 Lipper Shaft - Separation Pressure 1
22 5053 0419 Bushing ~ 10mm i
23 C203 5043 Pick-up Roller Shaft 1
24 5507 6038 |Torque Limitter - Paper Feed Roller | b
25 5507 6015 Paper Feed Roller 1
26 5600 1107 Snap Retainer - 12 1
27 C203 5645 Bushing - 18x24x28mm 1

18



'88

September 15,

8. PAPER SEPARATION ROLLER

16




8. PAPER SEPARATION ROLLER September 15, ‘88

[‘b‘lifx Part No. Description R;zmgi; I:f:x Part No. Description 2;;:"‘5‘;;
1 C201 5075 |Guide Plate Bracket 2 100 0314 0080Z |Philips Pan Head Screw - M4x8
2 C203 2708 |Lever Bracket 1 101 0801 1004 |[Screw - M4x4
3 €201 2425 |Adjusting Lever 1 102 0323 0100Z |Philips Sunken Head Screw - M3x10
4 €203 5010 |Lever Shaft 2 103 0951 3006Z [Philips Screw With Flat Washer — M3x6
S 5501 8180 |Flat Spring - Feed Roller Pressure 1 104 0713 0040B ([Hexagon Nut - M4
6 C203 5007 |Paper Feed Lever 1 10S 0720 0040Z |Retaining Ring - M4
7 9906 4235 Plate Nut - Paper Pressure 1 106 0951 4008Z |[Philips Screw With Flat Washer - Mi4x8
8 C203 5013 |Leversupporter 1 107 0574 OOLOE |Hexagon Headless Set Screw - Max4
9 5501 8195 |Steel Ball 3/16” 1 108 0951 3005Z |Philips Pan Head Screw - M3x5
10 C203 2026 Lever Bracket - Paper Feed 1 109 0801 1135 Philips Pan Head Screw - M3x3
11 C203 SO017 |Spring Stud 1
12 C203 5020 |Spring - Feed Roller Pressure 1
13 C201 5090 |Separation Roller Pressure Stud 2
14 C203 5062 |Left Arm - Separation 1
15 5507 6018 |Lower Separator Roller 1
16 C201 5080 |Separation Roller Pressure Spring 2
17 C203 5066 |Right Arm - Separation 1
18 C203 2728 |Decal - Paper Separator 2
19 C201 5086 |Spring Plate - Right 1
20 C201 5084 |Right Bracket - Separation Pressure 1
2: C201 5089 [|Washer - M6 2
22 C201 5088 |Separation Pressure Lever 2
23 5507 4823 |[Shoulder Screw - M4 2
24 C201 5083 |[Left Bracket - Separation Pressure 1
25 €201 5082 |[Spring Plate -~ Left 1
26 5507 6060 [Guide Screw - Front Plate 1
27 C200 5106 |Paper Feed Pressure Spring 1
28 5507 6058 |Spring Hook ~ Separator Pressure 1
29 5507 6055 |Front Guide Plate 1
30 C203 5086 |Guide Plate 1
31 C201 5077 |{Lower Separation Roller Ass’y 1

17



September 15, ‘88

9. PAPER FEED DRIVE

@@ E

18




9. PAPER FEED DRIVE September 15, ‘88

lge.x Part No. Description 2;;:'“5?; I&?:x Part No. ) Description g;xmii;
1 5501 5929 |Spacer - S5.2mmx1émmxlmm 1 100 0725 02202 |[Retaining Ring C - M22
2 C203 5194  |Shoulder Screw - M4 101 0740 3007 |Ball Bearing — 7x19x6mm
3 C200 5207 [Sector Gear Stud 102 0807 5004 Washer
4 C200 5190 |Paper Feed Sector Cam 103 0713 0040B |Hexagon Nut - M4
5 C203 5175 Sector Gear y 104 0807 7018 |Washer ~ M10
6 5600 10886 Spacer - 10,2x20 105 0720 0060Z |Retaining Ring - M6
7 C200 5222 [Sector Spring 106 0720 0080Z |Retaining Ring — M8
8 C200 5205 {Paper Feed Spring 107 0701 0040Z |Flat Washer ~ M4
9 | €203 5180 |Sector Gear Stopper 108 | 0807 7013 [Spacer - 10.2x14x0.2mm
10 C201 2228 Feed Cam Shaft 109 0624 O160E |Spring Pin - 4xlémm

—
—

C201 s110 Paper Feed Cam 110 0804 4048 Spring Pin - 4x20

— et e et et et e s et pmt et pd pmd et b gt pes

12 C200 5238 Sector Stopper - Feed Roller 111 0807 7055 Holder - Main Shaft

13 C200 5235 |Paper Feed Solenoid Spring 112 0741 3807S |Bearing .

14 C200 8432 |Paper Feed Solenoid 113 0720 0040Z |Retaining Ring - M4

15 | c200 5226 |Link - Feed 114 {0623 O100E [Spring Pin - 3x10mm

16 C200 5225 Bracket - Paper Feed Solenoid 115 0951 4006Z |Philips Screw With Flat Washer - M4x6
17 C203 2073 |[Stopper Stud - Paper Feed 116 0313 0040Z |[Philips Pan Head Screw - MIx4

18 C201 5101 Link 117 0713 0050B {Hexagon Nut - MS

118 0712 00602 |Hexagon Nut - Mé
119 0594 OQAQE [Socket Screw - Mix6

19



September 15, ‘88

10. 2ND FEED ROLLER

20



10. 2ND FEED ROLLER September 15, ‘88

I&ie.x Part No. Description g;;:mst; I:lifx Part No. Description gs;:mpbi;
1 C200 5150 Bushing - 7x18x9mm 2 100 0720 00602 |Retaining Ring — M6
2 C200 5137 Left Bracket - Guide Plate 1 101 0314 0080Z |Philips Pan Head Screw - Mux8
3 5505 6528 Spring -~ Press Roller 2 102 0740 3010 Ball Bearing - 10x26x8mm
4 C200 S1s4 Left Spring Arm 1 103 0720 0050Z |Retaining Ring - MS
5 C201 5125 Shoulder Screw - M4 4 104 0314 0200Z |Philips Pan Head Screw - M4x20
6 C200 5148 Upper Feed Roller 3 105 0804 6090 Hexagon Bolt - M4
7 C200 5340 |Upper Feed Roller 2 106 0713 0040B [Hexagon Nut - M4
8 C200 5155 |Right Spring Arm 1 107 0313 00502 {Philips Pan Head Screw - M3x5
9 C201 5138 |Upper Feed Roller Ass'y 1 108 1105 0010  |Nylon Clip - 6N
10 C201 5134 |Bearing Holder 2 109 0951 4006Z [Philips Screw With Flat Washer - Mixé
1t €200 5153 |Bushing Supporter Y 110 0805 0084  [Retaining Ring
12 C201 5130 |[Gear - 14T 1 111 1403 0539 Photo Interruptor - EE-SX450-Pl
13 C203 5515 |Paper Detecting Arm 1 112 0314 01002 |(Philips Pan Head Screw - M4x10
14 S600 1080 Bush - Paper Feed Roller - Left 1 113 0951 40102 |Philips Screw With Flat Washer - M&x10
15 €201 5505 |Height Sensor Bracket 1
16 C200 5504 Paper Detecting Pin 2
17 | C200 5503 |Paper Detecting Shaft 1
18 C2ct 5136 Lower Feed Roller 1
19 5606 2213 |Lower Second Feed Roller Brake 1
20 5501 8328 |Spring - Feed Roller Brake 1
21 C201 5124 Lower Guide Plate 1
22 C200 5138 Right Bracket - Guide Plate 1
23 C200 5135 Guide Plate Spacer 2
24 C203 2034 Couater Sensor Shaft 1
*

21



11. 2ND FEED DRIVE September 15, ‘88

22



11. 2ND FEED DRIVE September 15, ‘88

I:g?x Part No. Description g;gzmi‘i; [:;ifx Part No. Description 2;;’;‘“5:;
1 C201 St10 Paper Feed Cam 1 100 0712 0060Z |Hexagon Nut - M6
2 C201 2228 |Feed Cam Shaft 101 0741 2807S |Bearing
3 C200 5250 |Second Feed Roller Cam 102 0720 0080Z |Retaining Ring — M8
4 C201 2229 Gear - 50T 103 0807 7055 Holder — Mcin Shaft
5 €200 5239 Feed Sector Stopper 104 0804 4048 Spring Pin  «x20
6 C201 5101 Link - 105 0624 O160E |Spring Pin - &4x16mm
7 C203 2075 Feed Gear Stopper Shaft 1C6 0585 0100Z |Bolt - M5x10
8 C200 5222 |Sector Spring 107 0701 0050Z (Flar Washer - M5
9 C203 5191 Sector Gear Stopper 108 0720 0040Z [Retaining Ring — M4

— et et b et gt gt et gt et b gt e

10 C203 5184 |Sector Gear 109 0713 0050B |Hexagon Nut - M5

11 C200 5223 [Lift Cam 110 0807 7018 |Washer - M10

12 C203 2072 |{Feed Cam Shaft 111 0594 0060E |Socket Screw - M4x6
13 C201 5142 |Lifr Arm -~ Feed Roller 112 0701 Q040Z |Flat Washer ~ M4

14 C201 5145 Lift Arm Spring

113 0951 5010Z |Philips Screw With Flat Washer - M5x10
114 0740 3808 Bearing ~ 8x16x5mm ‘

115 0713 0040B |Hexagon Nut - M4

116 0804 6090 Hexagon Bolt - M4




September 15, '88

24

2. PRESS ROLLER



12. pRESS ROLLER

lnd;’ Part No. Descripti Q*y Per
No. | esc on Assembly
1 €200 5566 |Pressnre ON/OFF Lever 1
2 |C200 5526 |Print pressure Bushing 2
3 €200 5565 |Print Pressure Stopper 1
4 3501 7559 |Spring - Master Feed 1
5 C200 8432 |Paper Feed Solenoid 1
6 €200 6002 [Adjusting Arm 1
7 €200 5553 |Right Arm - Print Pressure 1
8 €203 5505 |Print Pressure Shaft 1
9 C203 5507 {Shielding Plate 1
10 C200 5552 |Left Arm - Print Pressure 1
11 5053 0223  |Bushing - 8mm 1
12 C203 2034 |Counter Sensor Shaft 1
13 €203 5509 |Press Roller Ass’y 1
14 €200 6008 |Exit pawl !
15 €203 6003 |Pawl Shaft 1
16 C200 6004 |Exit pawl Lever 1
17 €200 2225 |Pressure Cam Shaft 1
18 C200 2224 |Plate Nut - Print Pressyre Cam 1
19 C200 5560 |Print pressure Cam 1
20 C200 5541 |Print pressure Arm 1
21 €200 5543  |Pressyre SPring Link 1
22 5607 3261 Print pressure Spring 1
23 5607 2814 |[Roller Spring 1
24 C20i 5550 |[Printing Pressyre Stay 1
25 €203 6004 |Pawl Cam 1
26 €200 5557 |Rear Guide Plate 2
27 €20} 5555 |Press Roller 1
e e

25

September 15, ‘88

I;i?x Part No. Description 2;;:#;?;
100 0740 3206 |Ball Bearing

101 0623 O100E {Spring Pin - 3x10mm

102 0700 0060G |Flat Washer — M6

103 0594 0060E ([Socket Screw — Mixg

104 0584 0121Z |Hexagon Bolt - Mé&x|2

105 0710 0040Z |Hexagon Nut - M4

106 0624 0220E |Spring Pin - 4x22mm

107 095! 4008Z [Philips Screw With Flat Washer - M4x8
108 0720 0060Z |Retaining Ring - M6

109 0720 0120Z ([Retaining Ring — M12

110 0314 0080Z |[Philips Pan Head Screw - M4x8
112 0314 0100Z |Philips Pan Head Screw - Mixl0
113 0720 0100Z |[Retaining Ring - MIO

114 0804 6092 |Hexagonal Ser Screw

|35) 0593 O0B0E |Bolt - M3x8

116 0720 0040Z |Retaining Ring - M4

117 0740 3007 |Ball Bearing - 7x19x&mm

118 0433 0080Z |Tapping Screw - MIx8

119 0583 0060Z |Hexagon Bolt — M3x6mm

120 0701 0030Z |Flat Washer - M3

121 0701 0040Z |[Flat Washer - M4

122 0586 04512 |Hexagon Bolt — Méx4S

123 0313 0060Z |Philips Pan Head Screw - M3xé
124 0713 0050B [Hexagon Nut - M5




13. PAPER DELIVERY I September 15, ‘S8

26



13. PAPER DELIVERY | September 15, ‘88

I:]ifx Part No. Description g;xmpbi; lg‘j:” Part No. Description 2;::;‘;?;
% C203 1032 Paper Delivery Ass’y 1 100 3720 0080Z |[Retaining Ring - M8
1 C200 6097 Transport Belt 4 101 0314 0080Z |Philips Pan Head Screw - M4x8
2 C200 6092 |Front Roller - Transport Belt 1 102 0742 1910  |Bearing - 10x22mm
3 C200 6096 {lIdler Roller - Transport Belt 4 103 1105 0172 |Clamp
4 €200 6095 Idler Shaft 1 104 0434 0080Z |[Tapping Screw - M4x8
S |C203 6018 |Right Side Plate - Vacuum Unit 1 105 | 0554 O0LOE |Allen Screw - Mux4
6 C203 6051 Bushing - M8 y) 106 0804 6093 Hexagonal Set Screw - M4xl10
7 C203 6065 Pulley Flange 1 107 0314 0350Z |Philips Pan Head Screw - M4x35
8 C200 8410 |Motor - ACSW 1 108 0623 Q160E [Spring Pin - 3xl6mm
9 C201 6080 Pulley - 16T 1 109 0951 3008Z |Philips Screw With Flat Washer - M3x8
10 C201 8132 |Paper Wrap Harness 1 11q 0433 0060W |[Tapping Screw — M3x6
1l | C203 6017 |Right Brower Plate 1 111} 1403 0436  |Photo Semsor
12 5506 5679 Stud - Ink Supply - Cover 2 112 0313 0100Z |Philips Pan Head Screw - M3x10
13 5054 0536 Magnet Catch Ass’y 2 “ 113 0313 0050W |Philips Pan Head Screw - M3ax5
14 |C200 6085 [Vacuum Fan 1 114 10807 3083  |Washer
15 €203 6037 Magnet Support Plate - Right 1 115 0313 0040Z ([Philips Pan Head Screw - M3x4
16 | C200 8498 |{Paper Exit Harness 1 116 | 0707 30508 |Bushing - 3x5mm : -
17 C203 6035 Magnet Plate 2 117 0574 O0SOE |Hexagon Headless Set Screw - M4x5
18 C203 6020 |Vacuum Guide Plate 1 118 0720 9060Z |[Retaining Ring - M6
19 C203 6034 Magnet Support Plate - Left 1 119 0313 0080Z |Philips Pan Head Screw - M3x8
20 C203 6047 |Rubber Washer 4
21 C203 6046 Link - Wing 2
22 C203 6052 (Wing Lever 1
23 C203 6043 Atm - Wing 2
24 C203 6025 Left Wing 1
25 C203 6050 [Wing Shaft 1
26 C200 6091 Drive Roller 1
27 |C203 6028 |Right Wing T 1
29 C200 6093 [Driven Roller 1 R
29 |C203 6014 |Left Side Plate - Vacuum Unit . )
30 C201 6072 |Fan Shaft Bushing 1
31 €203 6016 Left Brower Plate 1
32 €203 6031 Front Fan Plate 1
33 C201 6076 |Rear Fan Plate 1

27



September 15, ‘88

14. PAPER DELIVERY i

28



14. PAPER DELIVERY i

l:;ie.x Part No, Description 2;;:'“5?;
1 C200 6058 |Gear -~ 28T 1
2 5070 0719 |Bearing - Shaft - Drive - Fitting 1
3 C203 5064 Idol Shaft - 1
4 C203 6067 {Timing Belt - 170XL 1
5 €200 6059 |Pulley - 25T 1
6 €203 6060 Bacuum Drive Bracket 1
7 C203 6070 |Left Bracket 1
8 C203 6076 |Slider Roller 4
9 C200 6135 jAntistatic Brush 1
10 C203 6085 ([2nd Antistatic Brush 2
11 €203 6077 |Leaf Spring 1
12 C203 6073 |Right Bracket 1
13 C203 2729 Paper Exit Decal 1
14 C203 6081 Paper Delivery Plate 1
15 C200 6201 [Shelter Plate 1

29

September 15, ‘88

l:jie.x Parc No. Description 2;::"\2?;
100 0720 0080Z |Retaining Ring - M8

101 0623 O180E |Spring Pin - 3x18mm

102 0314 0080Z |Philips Pan Head Screw - M4x8

103 0313 0040Z |[Philips Pan Head Screw - Mix4




September 15, ‘88

15. DELIVERY TABLE




15. DELIVERY TABLE September 15, ‘88

I;ifx Part No. Description 2;;’;"‘%{; [:;i?x Part No. Description gs-ts:mg‘]:.;
# €203 6164 [Delivery Table Unit 1 100 0314 0080Z (Philips Pan Head Screw - M4x8
1 C203 6123 |Guide Slider 2 101 0433 0082Z |Tapping Screw — M3x8
2 C203 6118 jlLeft Guide Plate 2 102 0720 0030Z [Retaining Ring - M3
3 €203 6122 |Guide Plate Slider 2 103 0313 0060Z |Philips Pan Head Screw - M3xé
4 €203 6125 |Guide Plate Spring 3 104 0704 0030W |Toothed Washer - M3 -
5 C203 6131 Support End Fence 1 105 0433 0062W |Hexagon Head Tapping Screw - M3x6
6 C203 6129 End Fence Support Rail 1 106 0951 4008Z |Philips Screw With Flat Washer - M4x8
7 C201 2447 Paper Delivery Cover Sheet 1 107 0313 0060W |[Philips Pan Head Screw - M3x6
8 C203 6115 |Guide Plate Rail 1
9 €203 6132 [End Fence Support Shaft 3
10 C203 6124 |Guide Plate Bracket 2
Il C203 6139 |Sponge Seal - 4x12x200 1
12 C203 6078 Delivery Table Stopper 2
13 C203 6165 |Delivery Table - LT 1
13 C203 6111 Delivery Table - A4 1
14 C203 6138 |[Antistatic Bracket 1
15 C201 2445 |Paper Delivery Cover 1
16 C203 6147 Leaf Spring 1
17 €203 6134 |End Fence Support Slider 1
18 C203 6135 Support Bracket 1
19 C203 6145 |Rubber Seal - 2x20x30 5
20 C203 6143 |Delivery Table Fence 1
21 C203 6151 End Fence 1
22 C201 6115 |Fence Sponge 2
23 C203 6152 |Fence Supporter 1
24 5505 4189 |Felt Side Plate 1
25 C203 6150 IEnd Fence Ass’y 1

31 .



September 15, ‘88

16. DRUM SECTION |

32



16. DRUM SECTION !

h&i‘f‘ Part No. Description g;::mzi;
1 C200 4852 |Gear - SOT 1
2 5507 6624 |Bushing - 8x16Xx4Smm 2
3 5413 2266 |Spring Anchor 1
4 C201 4621 |Drum Side Plate 1
S C200 4914 Drum Stopper Spring 1
6 C200 4912 |Drum Stopper Bracket 1
7 C203 4532 Drum Stopper 1
8 C200 4913 |Drum Stopper Shaft 1
9 C200 484 |Bushing - 6x10x55mm 1
10 C200 4622 |Side Plate Cover - Drum 1
Il C201 4674 |Gear — 25T 1
12 C201 4676 |Clutch Spring 1
13 C200 4861 Pump Clutch Sleeve 1
14 C201 LO6&7 Pump Clutch Collar 1
1S C201 4677 [Clutch Bracket 1
16 C200 4631 Left Arm - Drum Lock 1
17 C201 4636 |Drum Unit Handle 1
18 5400 3404 Stepped Screw 2
19 C200 4639 [Release Lever - Drum Lock 1
20 C200 4640 |Stopper Spring - Drum Lock 2
21 C200 4637 Right Stopper - Drum Lock 1
22 C200 4638 |[Drum Lock Shaft - Small 2
23 C200 4928 (Seal - 0.5x14x9 1
24 C201 4639 Ink Holder Handle 1
25 C201 4682 Ink Cartridge Spring 1
26 C200 4924 |Right Shaft - T.k Holder 1
27 C201 4641 ink Holder 1
28 C200 4923 Left Shaft - Ink Holder 1
29 C200 L4636 Left Stopper - Drum Lock 1
30 200 4813 |Support Plate - Ink Antechamber 1
31 C200 4810 Ink Artechamber 1
32 C200 4632 |Right Arm - Drum Lock 1
33 C201 4670 |Platen Roller 1
34 C200 4623 |Rear Cover - Drum Side Plate 1
35 C200 L4634 Drum Lock Spring - Left 1

33

September 15, ‘88

lz;;;l:x Part No. Description 2;;;\';;;
36 C200 4633 |Drum Lock Shaft - long 2
37 C200 4926 Ink Holder Cam 1
38 C200 4867 |Gear ~ SOT 1
39 5054 0536 [Magne: Catch Ass’y 1
40 C201 4679 Ink Pump Slider 1
41 C200 4815 |Vinyl Tube - M6 -1
42 C200 4862 Ink Stopper 1
L3 5607 3705 |Drive Spring 1
L4 C201 8062 Ink Supply Solencid 1
45 C200 4864 Bracket - Ink Supply Solenocid 1
46 C200 4635 Drum Lock Spring - Right l
100 0434 0080Z |[Tapping Screw - M4x8

101 0720 0050Z |Retaining Ring - M5

102 0951 4006Z |Philips Screw With Flat Washer - Mixé

103 0434 Q060Z |[Tapping Screw - Mix6

104 0574 O05S0E |[Hexagon Headless Set Screw - M4xS

105 0720 0060Z |[Retaining Ring - M6

106 0964 LOOBZ [Tapping Screw W/Flat Washer - M4x8

107 0314 0060Z |Philips Pan Head Screw - Mixé

108 0808 0021 |Rubber Ring

109 0595 0080Z |Bolt - M5x8

110 0951 4010Z - [Philips Screw With Flat Vasher - Mixi0

111 0594 OOBOE [Bolt - M4x8

112 0707 4160B |[Bushing - &4x16mm

113 0623 OO80E |Spring Pin - 3x8mm

114 0951 4020Z |Philips Screw With Flat Vasher - MLx20

115 0960 4006Z |Philips Flange Screw - Mixé

116 0313 0040Z {Philips Pan Head Screw - M3x4

117 0434 0100Z |Pan Head Self - Tapping Screw — M4xl0




September 15, ‘88

17. DRUM SECTION I

@@
4

BE@DE

f
=k

%

B 5 W .@
,. Q=
T~ N/ \N \




17. DRUM SECTION it | ' September 15, ‘88

lac(l:x Part No. Description 2;;;“5?; [;i?x Part No. Description ' g;::mgﬁ;

1 5506 6069 [Step Screw - Etching Middle Roller 1 36 C200 4947 |Clamper Rubber 2
2 €200 4946 |Clamper Sector Shaft 37 C200 4682 Screen Front Plate 1
3 C200 4944 |Sector Gear - 9T 38 CZ23 4526 Drum Clamper Base Ass’y 1
4 C200 4945 [Sector Gear Spring 39 C201 4690 [Metal Screen 1
S 5413 3082 Spring Anchor - Lock Lever 40 C200 4650 Drum Shaft 1
6 €200 4938 [Clamper Plate ' Ll C200 4678 |Front Shieid - Drum Flange |
7 C201 4604 Drum Rail Roller 42 C201 4648 |Front Drum Flange 1
8 C200 4627 |Drum Rail Shaft 43 C200 4673 |[Gear ~ SOT 1
9 C201 4612 [Rear Stopper Guide

=

1
1
1
1
1
2
1
|
C201 4613 |Drum Rail Cover 1
C201 2543 |Decal - Drum Caution 1
C201 4611 Front Stopper Guide 1
13 5506 6111 Step Screw - Stopper - Upper Guide 1
14 C201 4609 [Stopper Relasing Lever 1
15 C201 4606 ([Stopper Releasing Plate 1
16 C200 4625 (Drum Rail 1
17 C20! 4610 |Drum Slider Spring i 100 0807 S044 Spacer - 8.1x11.5%0.2mm
18 C201 L4681 Stopper Flate 1 101 0807 4126 |{Flat Washer - 6.2x12x0.2mm
19 €200 4653 |Drum Shaft Bracket 4 102 0807 3103  |Washer - 4x13x2.3mm
1
1
1
1
1
1
1
1
1
1
1
1
2
1
1
1

—_—
N -

20 C200 494! Clamper Shaft 103 0804 6091 Hexagonal Set Screw - M2x5

21 C200 4942 |[Pinion - 9T 104 0720 0050Z |[Retaiaing Ring - MS

22 C200 4672 |Gear - 48T 105 0951 4006Z |[Philips Screw With Flat Washer - Mix6
23 C201 4686 Interrupter Plate 106 0323 0050Z |Philips Sunken Head Screw - M3x5

24 C200 8524 |[Color Drum Harness (Option) 107 0960 4006Z [Philips Flange Screw — Mix6

25 C200 8522 |Ground Wir‘e. 108 0595 O140E |Hexagon Bolt - MSx14

26 C200 4613 |Rear Side élate - Drum 109 0951 4008Z |Philips Screw With Flat Washer - Mix8
27 C203 4523 |Stainless Screen 110 0574 0050E |Hexagon Headless Set Screw - M4x5

28 C203 4522 |Tetron Screen i1 0314 0080Z |Philips Pan Head Screw - M4x8

29 C200 4940 |Clamper Magnet 112 0807 5076 [Washer - 8x13x2.2mm

30 C201 4652 |Gear - 30T 113 0807 7114 |Washer - 16»24x0,3mm

31 C200 4679 [Rear Shield Drum Flange 114 0575 O0080E [Hexagon Headless Set Screw - M5x8

32 C203 4524 |Screen Plate Spring 115 0594 0080Z ([Bolt - M4x8

33 C200 4683 |Screen Rear Plate 116 1102 1341 |Comnector - 8P

34 C201 4654 |Rear Drum Flange 117 0314 00602 [Philips Pan Head Screw - Mixg

35 C200 4674 |Drive Flange - Ink Roller 118 0595 0200E |Hexagon Bolt - M5x20

35



September 15, ‘88

8. DRUM SECTION I

36



18. DRUM SECTION it Ssptember 15, ‘88

Ir;;‘l:x Pare No. Description g;zzmii; [:Ili?x Pare No. Description gs;:mii;

) €200 4749 |Ground Plate 1 100 0314 0680Z |°hilips Pan Head Screw - Mix8

2 |C201 4660 |Rear Side Plate - Ink Roller 1 101 ] 054 006OE Socket Screw - Mixé

3 | C200 4766 [Rear Bank Plate 1 1021 0594 0080Z (Bolt - Mixg

L |C200 8520 |Ink Detector Harness 1 103 | 1105 0209  |Clamp

5 €203 4543 Ink Detector 1 104 0434 0082Z |Tapping Screw - M4x8

6 €200 4733 Ink Detactor Bracket 1 105 0314 0060Z |[Philips Pan Head Screw - Mixé

7 | €200 4715  [Shafe Stay - Ink Roller ! 1061 0594 00B0E |Bolt - Mix

8 €200 4748 |Gear - 4ST 1 107 0313 0050Z |Philips Pan Head Screw - M3x§

9 C201 4665 Bearing Holder 2 108 0573 O04LOE ([Hexagon Headless Set Screw - M3x4
10 €200 3629 |Gear - 20T 1 109 0313 00402 |Philips Pan Head Screw - Mix4

1 €200 4723 |Adjusting Plate - Doctor Roller 2 110 0951 4006Z |Philips Screw With Flat Washer - Mixé
12 | C201 4661 |Front Side Plate - Ink Roller 1 L1 10720 0050Z |Retaining Ring - M5

13 €200 4745 Front Drum Blade 1 112 0807 7114 |Washer - 16x24x0.3mm

14 C200 4765 |Front Banmk Plate 1 113 0725 0160E |Retaining Ring C - Ml6

15 C200 4722 {Drum Doctor Roller 1

16 €201 4664 |Ink Roller Stay 1

17 C201 4666 |Drum Ink Roller . 1

18 C200 4746 |Rear Drum Blade 1

19 C200 4724 |Gear - 36T 1

20 C200 4726  |{Gear - 30T 1

37



September 15, ‘88

18. ADF

38



19. ADF

[:lie.x Part No. Description S;Zmi?.;
1 €202 3057 |ADF Pawl 2
2 €202 3654 Bushing - 5x7x3mm 4
3 C202 3141 ADF Cover 1
4 C202 3076 Pressure Arm 1
5 C200 3115 |Shoulder Screw - Sensor Actuator 1
6 C203 2734 |Decal ~ How To Use Make UP Mode 1
7 C202 2430 [Decal - ADF ON/OFF 1
8 C202 2408 |Decal - ADF 1
9 €202 3051 Shaft Bracket 2
10 €202 3055 Release Arm 2
11 C202 3058 |[Arm Shaft 1
12 1403 0539 Photo Interruptor — EE-SX450-Pi 1
13 C202 3121 Mylar Supporter 4
14 C202 3122 |Pressure Mylar 2
15 C202 3074 Pressure Shaft 1
16 C202 3075 Sensor Feeler 1
17 C202 3071 Solenoid Link 1
18 | C202 8090 |Criginal Pressure Solenoid 1
19 C202 3062 |Right Hook 1

20 C202 3059 Hook Spring 2
21 5053 0447 Bushing - M6 2
22 C202 3072 |Solenoid Bracket 1
23 €202 3143 Cam Knob 1
24 C202 3067 Sensor Bracket 1
25 €202 3085 Separation Bracket i
26 C202 3098 |Spacer — ADF 2
27 €202 3118 Blade Bracket 1
28 €202 3115 |Separation Blade 1
29 C202 3066 |[Shoulder Screw - M3 1
30 €202 3081 Blade Holder 1
3t C202 3131 |[Stopper 1
32 C203 3027 Shoulder Screw - M4 nt
33 C200 3048 Pressure Arm A
34 C202 3061 Left Heok 1
35 C202 3094 Press Roller Spring 4

38

September 15, ‘88

lﬁie.x Part No. Description g;ézmgi;
36 C200 3045 Shoulder Screw - Inner Cover 2
37 C203 3101 ADF Base Plate 1
38 C202 3092 Platen Plate Supporter 1
39 €202 3064 Blade Pressure Spring 2
40 5606 2180 Sector Gear Spring 1
L1 C202 8085 ADF Harness i
42 C202 3144  |ADF Cam 1
43 C202 3123 |[Right Mylar - 1
Lh C202 3147 Spacer — ADF Cam 1
45 €203 2735 Decal - Open Carefully 1
46 C202 3124 Left Mylar 1
L7 €203 3109 Separation Guide Plate 1
48 C201 3066 Original Guide 1
49 €201 3067 Platen Plate i
50 C200 6135 |Antistatic Brush 3
51 C202 3107 |Thansport Roller 1
52 C200 3065 Original Press Roller 1




lndex

No. Part No. Description 2;::mgii
100 0312 50502 |Philips Pan Head Screw - M2.5x5
101 0720 0040Z JRetaining Ring - M4
102 0313 0050Z |Philips Pan Head Screw - M3x5
103 0314 0100Z (Philips Pan Head Screw - M4x10
104 0623 O120E |Spring Pin - 3x12mm
105 0720 0030Z |Retaining Ring - M3
106 0252 0040Z |Pan Head Screw - M2xi4
107 0951 3006Z |Philips Screw With Flat Washer - M3xé
108 0720 0020Z |Retaining Ring - M2
109 0720 0050Z |Retaining Ring - M5
110 0313 0200Z {Philips Screw - 3x20
111 0313 0120Z |Philips Pan Head Screw - Mixi2
112 0951 3005Z |[Philips Pan Head Screw - M3x5
113 0951 4006Z |Philips Screw With Flat Washer - M&4x6
114 1105 0016 |[Nylon Clip -~ &N
115 1105 0042 (Binder - Harness
116 0960 3006Z |Philips Flange Screw - M3x6
117 0312 5050Z |Philips Pan Head Screw - M2.5x5
118 0803 0043 |Screw - M3x11

39A

Index

No.

Part No.

Description

Q’ty Per
Assembly




20. SCANNER SECTION | September 15, ‘88

. . < VI
koK
7 \%{\’
- \
5 \ \
@\>®@w@gfg

40



20. SCANNER SECTION ! September 15, ‘88

It&(‘!’e.x Part No. Description R;EZmET; I:;;l:x Part No. Description g;;:mii;
1 C203 3044 Tension Roller 1 36 C201 8015 Image Density Switch 1
2 5053 0223  |Bushing - 8mm 4 37 C203 2730 |Decal - Printing Density 1
3 5507 6624 Bushing - 8x16x4Smm 2 38 C202 3019 Cear - 66T |
4 C200 3031 iCoupled Pulley - 20T & 48T 1 39 €203 3036 |[Sensor Stay l
5 C203 3042 |Timing Belr - 128MXL 1 L0 C202 3021 |Sensor Stay 1
6 C200 3036 {Timing Belt - 100XL 1
7 C203 3041 Pulley - IST 1
8 C202 3032 |Gear Casing 1
9 C202 3036 Motor - DC 1.69W 1
10 C202 3014 Original Feed Roller 2 100 0434 0080Z |[Tapping Screw - Mux8
il C202 3013 Spacer - 8x16x7mm 4 101 0313 0060Z |Philips Pan Head Screw - M3x6
12 C201 3077 [Fixing Ring - Bx16x7mm 2 102 0951 3006Z |Philips Screw With Flat Washer - M3xé
13 C202 3011 [Separation Roller Shaft 1 103 080! 1004 |Screw - Mix4
14 5894 2171 ([Original Feed Roller 2 104 0720 0060Z |Retaining Ring - M6
15 SLLT 2681 Snap Ring 2 105 0707 8080B |Bushing - 8xBmm
16 5053 0447 Bushing - M6 2 106 0554 QOLOE |Allen Screw — Maxi
17 €203 8085 |Original Sensor Harness 1 107 0632 0100G |Pin 2x10mm
18 C201 3074 Sensor Holder - Rear 1 108 0720 00S0Z |Retaining Ring - M5
19 €203 3065 Guide Plate 1 109 1105 0042 |Binder - Harness

20 C202 3017 Pick-up Roller Shaft 1 110 0313 01002 {Philips Pan Head Screw - M3x10
21 5918 2223  [Pulley - 2T 1 111 1403 0539 |Photo Interruptor - EE-SX450-Pi
22 5894 2174 [Timing Belt 1 112 0701 0030Z |Flar Washer - M3

23 €202 3018 Pick-up Roller Bracket 1 113 0951 3005Z |Philips Pan Head Screw - M3x5

24 C202 3020 Pick-up Roller Spacer 1 114 0323 00502 |Philips Sunken Head Screw - M3x5

25 C200 3114 |Sensor Actiator 2 115 1105 0047 |TY - Wrap

26 €200 315 Shoulder Screw - Sensor Actuator 2 e 0807 5071 |Spacer - 10xO0.5mm

27 | C202 3034 |Coupled Gear - 16/60T ! 17 | 1204 1320 [Switch 7

28 €202 3035 |Coupled Gear - IST/60T 1 118 0313 0140Z |Philips Pan Head Screw - M3xl4

29 S894 2186 |Separation Roller Pulley 1 119 1105 0106  |Harness Clamp

30 C202 3031 |Gear Cover 1 120 0951 4010Z |Philips Screw With Flat Washer - M4x|0

31 €202 3026 |Sensor Bracket 1 121 0313 0060W [Philips Pan Head Screw - M3xé

32 C203 3043 [Motor Plate 2 122 1105 0172 (Clamp

33 C203 8125 |Motor -~ DC2.25W 1 123 0801 1236 [Screw ~ M2,6xL

34 C201 3068 First Original Feed Roller 1 124 1106 0411 Bushing - 11.5mm

35 C203 8086 |ADF Relay Harness 1 2 0314 0100W {Philips Pan Head Screw - M4xi0

41



September 15, ‘88

SCANNER SECTION il

21.



21. SCANNER SECT!ON il September 15, ‘88

l:;ifx Part No. Description 2;::"‘5‘;; I:J:l,e.x Parc No. Description 2;;:‘“%‘:;
1 C203 3017 Original Guide 2 34 203 2740 Decal - How To Operate 1
2 C203 3134 Priginal Table (S5950) 1
2 C204 3136 % Priginal Table (SS930) 1
3 C203 3018 Original Guide Holder 2
4 C203 3019 [Side Fence Gear 2
S €200 13015 '[Seal - 1x7x346mm |
6 C201 3011 Gear - 16T 1
7 S443 2713 Wave Washer 2
8 C203 3020 Receiving Plate 1
9 C200 3106 Lock Spring 1
10 C203 3034 Spring Arm 1
1t C202 3006 Original Table Frame - Right 1
12 C201 3004 Stopper Stud 1
13 C203 3135 Right Cover - Scanner 1
14 C202 3005 [Original Table Frame - left 1
1S C203 3031 Grip Bracket 1 100 0353 0080D |Philips Truss Head Screw - M3x8
16 C203 3033 Lock Lever- Transmission 1 101 0965 3005B |[Tapping Screw With Flat Washer - M3xS
17 C200 3006 Stopper 1 102 0951 3006Z (Philips Screw With Flat Washer - M3x6
18 €203 3032 Lock Lever 1 103 0720 0060Z |Retaining Ring - M6
19 €200 3126 Rubber Seal 1 104 0951 3005Z {Philips Pan Head Screw - M3x5

20 C200 3125 Clamp ] 105 0433 0080Z |Tapping Screw - M3x8

21 C202 3022 ADF Stopper 2 106 0314 0080Z |Philips Pan Head Screw - M4x8

22 C203 3038 |[Safety Switch Actuator I 107 0313 0200Z |Philips Screw - 3x20

23 €203 2733 Decal - Scale (LT) 1 108 0713 0050B |Hexagon Nut - MS

23 C201 2533 Decal - Original Level (A4) 1 109 0951 4006Z |[Philips Screw With Flat Washer - M4xé

24 C203 3071 |Stay - Original Exit Tray 1 110 0553 0100E |Allen Screw - M3x10
25 C20! 3026 |Right Fluorescent Lamp Cover 1 11l 0434 0080Z {Tapping Screw — M4x8

26 €203 3010 ICover Stud 2 112 0343 0060D Philips Truss Head Screw - M3xé

27 C203 3014 Guide Rail Roller 5 113 0314 0060Z ({Philips Pan Head Screw - Mixé

28 C201 2025 |Left Fluorescent Lamp Cover 1 114 0801 1004  |Screw - Mhix4

29 5507 6624 Bushing - 8x16x45mm 2 115 0313 0050Z |Philips Pan Head Screw ~ M3xS

30 C201 3029 Right Mylar - Original Guide 2 116 0951 3006W |Philips Screw With Flat Washer - M3xé
31 C201 3028 Left Mylar - Original Guide 2 117 0344 0080D |Philips Truss Head Screw - M4x8

32 C202 3111 Second Original Transport Roller-Lower 1 118 0701 0040Z |Flat Washer - M4

33 €200 3032 Pulley - 20T 1 119 0554 0040E |[Allen Screw - M4x4

*This part number does not apply in U.S. 43



22. SCANNER SECTION fi September 15, ‘88




22. SCANNER SECTION 11! September 15, ‘88

’ N N ’ P
l:ﬁ:x Part No. Description gs;ngi; lg‘ie.x Part No. Description gs::mbi;
1 C200 3082 {Scanner Unit Shaft 1 100 0313 0060Z |Philips Pan Head Screw - M3x6

C200 3072 Leaf Spring
C200 3086 Scanner Unit Mirror
C203 3052 |[Shielding Plate

2 101 0553 OI00E |[Allen Screw - M3x10
4

5

6 €203 2054 Lens- F4/43

7

8

9

102 0951 4008W |[Philips Screw With Flat Washer - M&x8
103 0701 0040Z |Flat Washer - M4

104 0951 3006W |[Philips Screw With Flat Washer - M3x6
105 0313 0140Z |Philips Pan Head Screw - MixlL

106 0720 0040Z |Retaining Ring - M4

107 0951 3006Z |Philips Screw With Flat Washer - M3xé
108 0554 QO4LOE |Allen Screw - Mux4

109 1105 0016 |Nylon Clip -~ 4N

110 0313 0050Z |Philips Pan Head Screw - M3x5

111 0434 00802 ([Tapping Screw - M4x8

112 0314 0050Z |Philips Pan Head Screw - M4x5

113 0707 8080B |Bushing - 8x8mm

114 0720 0060Z |[Retaining Ring - M6

C203 3053 |Lens Block

C203 8022 |CCD Board

S466 3147 Adjusting Knob

10 C203 8106 |Fluorescent Lamp Harness

1 C203 3057 |[Shading Plate

12 C201 3077 |{Fixing Ring - 8x16x7mm

13 C201 3070 |[Scanner Frame Spring

14 C201 3075 |Scanner Stay

15 C201 8102 |Flat Cable - Master Processing
16 C203 8012 |A/D Conversion Board

17 C203 8104 |Fluorescent Lampstabilizer

18 €203 8101 Fluorescent Lamp - S9V

19 C203 8105 |Fluorescent Lamp Heater

20 C203 3064 |Fluorescent Lamp Cover

21 C203 3062 |Left Bracket

22 C203 8103 |Left Socket - Fluorescent Lamp
23 C203 3058 |[Left Mirror Suppoter

2% C203 3060 |Left Mirror Holder

25 C203 3059 |Right Mirror Supporter

26 €203 3061 |Right Mirror Holder

27 C201 3069 |Exposure Glass

28 C203 3063 |Right Bracket

29 | C203 8107 |Right Socket - Fluorescent Lamp
30 €203 8025 |CCD Harness

T N e I T NI

45



September 15, ‘88

23. PLOTTER/MASTER FEED SECTION |

®OO0®0®®®

W

)




23. PLOTTER/MASTER FEED SECTION | September 15, ‘88

[;(ie.x Part No. Description 2;:;“5?; I;]i?x Part No. Description gs;zmgi;
1 C200 4112 [Master Holder 2 36 €203 4021 |Thermal Head Base 1
2 €200 4014 Protter Stay 1
3 C203 8032 |Thermal Head Drive Board 1
4 C200 4138 Thermal Head Spring 2
5 C203 4033 Shoulder Screw - M3 2
6 C203 4029 |Thermal Head Spacer 1
7 C203 4030 |Guide Plate - Thermal Head 1
8 C203 8100 {Thermal Head 1
9 C203 4032 Insulating Sheet - Thermal Head 1
10 C203 8077 |Flat Cable - Thermal Head - 20 1
11 C203 8078 Flat Cable - Thermal Head - 30 1
12 C203 4005 |Right Side Plate - Plotter 1
13 C200 4406 Front Right Cover - Ploter 1
14 C203 4051 Platen Release Lever 1
15 C200 4126 |Lever Shaft 1
16 C200 4115 {Sensor Shaft 1
17 C200 4116 Sensor Spring 1
18 C200 4114 Sensor Bracket 1
19 5203 5230 |[Master Semsor 1

20 €200 4407 Rear Right Cover - Ploter 1

21 C203 8075 Thermal Head Drive Harness 1

22 C203 4071 Connector Bracket 2

23 C201 2714 Decal - Thermal Head Cleaning 1

24 €203 4013 Brake Plate 2 100 0964 4008Z |(Tapping Screw W/Flat Washer - M4x8

25 €203 4035 Receiving Stand - Master Roller ] 101 0951 3006Z |Philips Screw With Flat Washer - M3x6
26 5054 0536 Magnet Catch Ass’y 1 102 0313 0060Z |[Philips Pan Head Screw — M3vé

27 C203 4015 |Thermal Head Cover 1 103 0314 0080Z |(Philips Pan Head Screw - M4x8

28 C203 4040 |Plotter Lower Cover 1 104 0720 03502 |Retaining Ring - M5

29 C203 8081 |Plotter Unit Harness 1 105 0720 0060Z |Retaining Ring ~ M6

30 C203 4031 Fixing Plate 1 106 0720 0030Z |Retaining Ring - M3

1 C203 8079 Flat Cable .- Plotter 1 107 0323 0100Z |Philips Sunken Head Screw - M3x10

32 C200 4LLOL Cutter Connector Bracket i 108 0951 4005Z |[Philips Screw With Flat Washer- M4x5
33 C203 4001 |Left Side Plate - Plotter 1 109 0434 0080Z |Tzpping Screw — M4x8

34 C200 L4OS Rear Left Cover - Ploter 1 110 0314 0060Z |Philips Pan Head Screw - M&4x6

35 C203 8080 Flat Cable - Thermal Head 1 111 0951 4008Z {Philips Screw With Flat Washer — M4x8

47



September 15, ‘88

24. PLOTTER/MASTER FEED SECTION I

48



24. PLOTTER/MASTER FEED SECTION Ii September 15, ‘88

I:‘ie.x Part No. Description 2;:;“5'{; [:':l:x Part No. Description gs::m&;
1 C200 4248 |Upper Mylar - Guide Plate 2 100 0964 3008Z |(Tapping Screw W/Flat Washer - M3x8
2 C203 2709 [Decal - Master Setting I 101 0720 0040Z |[Retaining Ring - M4
3 C203 4096 Cutter Unit Cover 1 102 0433 00802 |Tapping Screw - M3x8
4 C203 4088 Cutter Plate 1 103 0720 0030Z |Retaining Ring - M3
S €200 4371 |Coupled Gear - 16T & 64T 1 104 0313 0040Z |Philips Pan Head Screw - M3x4
6 C200 4372 |Gear - 64T 1 105 062! 6080E |Spring Pin - 1.6x8mm
7 C200 4376 Bushing - M4 4 106 0710 00402 |Hexagon Nut - M4
8 C200 4351 Cutter Slider 1 107 0313 00502 |Philips Pan Head Screw - M3xS
9 C200 4373 |Gear - 16T 1 108 0594 OO60E [Socket Screw - Mixb
10 C200 4354 |Bushing - M6 2 109 0807 2019 |Washer - 3,2x10x0.8mm
11 C200 4355 Bushing - M8x6 1 110 0951 3005Z |Philips Pan Head Screw - !M3x5
12 €200 4392 |[Cutter Shafte 1 1l 1204 0825 [Micro Switch - AH71543
13 C200 4356 Slider Supporter 1 112 0313 0140Z |[Philips Pan Head Screw - Mixl4
14 C200 4375 Cutter Shaft 1
15 C200 4377 [Cutter 1
16 C201 4070 {Cutter Spacer - 5.2x10x1mm l
17 C20t 4056 |Cutter Guide Shaft 2
18 C200 4391 Pulley Shaft 1
19 5056 0509 |Nut Plate - Microswitch 2

20 C200 4318 |Cutter Drive Wire 1
21 5501 6538 |Spring - Middle Roller 1
22 C201 8091 Cuttrer Unit Harness 1
23 C201 4049 [Cutter Plate 1
24 C200 8415 |Motor - DC22W 1
25 €200 4379 (Pulley - 36T 1

49



September 15, ‘88

25. PLOTTER/MASTER FEED SECTION Il

&®®®
\\\m gd




25. PLOTTER/MASTER FEED SECTION I}

l:ﬁ:x Part No. Description g;::mgi;
1 5403 2075 Stepped Screw 2
2 C203 4060 |Tension Release Slider 2
3 5056 0188 Bushing - 6mm - Long 4
4 C200 4165 |[Gear - 22T 1
5 C200 4143  |Gear - 40T 1
6 €200 4246 [Guide Plate Spring 1
7 C261 4042 |Reverse Guide Plate |
8 C203 8137 |Master Sensor 1
9 C201 4041 |Master Guide Shaft 1
10 C200 4244 Master Guide 1
11 5506 4628 Spring - Delivery Roller i
12 C200 4248 Upper Mylar - Guide Plate 4
13 C201 4030 |Master Guide Plate 1
14 5607 3616 Guide Plate Spring 1
15 C201 4068 |lLeverse Roller Clutch Pawl 1
16 C200 8440 |[Reversing Roller Solenoid 1
17 C200 4223 |Reverse Ploter Solenoid Bracket 1
18 C200 4213 |Pulley - 28T 1
19 C200 4215 Reverse Ploter Clutch Spring 1

20 C200 4216 Reverse Ploter Clutch Barrel 1
21 C200 4217 Reverse Ploter Clutch Sleeve 1
22 C203 4G54 Tension Release Arm 1
23 C200 4181 Ploter Upper Roller 1
24 C203 4059 Tension Release Shaft 1
25 C203 4042 Platen Roller 1
26 C200 4196 |Tension Release Arm - Small 1
27 C200 4184 Tension Spring 2
28 C200 4150 [Fixing.Screw 2
29 C201 4024 {Pulley Plate 1
30 C200 4182 Lower Master Feed Roller 1
31 C203 4045 lower Reverse Roller 1
32 C201 4026 Positioning Plate 1
33 €200 4218 |Timing Belt - MM - 75-4.8-G 1
k1A C200 4183 |Pulley - 28T 1
35 C203 4L00S |Right Side Plate - Plotter 1

61

September 15, ‘88

"(R!c:e.x Part No. Description 2;:;“5?;
36 C201 4043 |Guide Plate - Master Buckle 1
37 C203 4038 [Master Guide - Large 2
38 C200 4232 Reverse Guide 1
39 C203 8121 |Motor - DC2.25W 1
40 C203 4047 |Motror Spacer 1
41 C203 4043 |Pulley - 172 1
42 C203 4001 Left Side Plate - Plotter 1
43 C200 4169 |Timing Belt - MM190x6.4 1
L4 C200 4171 Spacer - 6x8x14imm 1
L5 C203 4044 [Timing Belt - 87XL 1
L6 C200 4163 |Pulley - 16T 1
47 C200 4170 |Spacer - 9.4x23.4x2.9 1
48 C200 4164 |Pulley — 34T 1
49 C203 4072 |Harness Bracket 1
50 €203 3044 |Tension Roller [
51 C203 4092 |[Sensor Bracket l
52 C203 4046 {Upper Reverse Roller 1




Index

No. Pare MNo. Description 2;::m€§;
100 0701 00609Z |[Flar Washer - M6

101 0720 00502 |Retaining Ring - M5

102 0574 0040E [Hexagon Headless Set Screw - Mix4

103 0313 0080Z |Philips Pan Head Screw - M13x8

104 0434 0080Z |Tapping Screw — M4x8

135 0622 Q0GO0E |Spring Pin - 2x6mm

106 0314 0080Z |(Philips Pan Head Screw - M4x8

107 0801 0026 Philips Pan Head Screw - M3x4

108 0574 O060E |Hexagon Headless Set Screw -~ Mix6

109 0313 0060Z |Philips Pan Head Screw - M3x6

110 0720 0080Z |Retaining Ring - M8

111 0313 0200Z |Philips Screw — 3x20

112 0720 0060Z |Retaining Ring - Mé&

113 0805 3250 {Ball Bearing - 8x6mm

114 0805 3263 Bearing - 6x10x6mm

115 0313 0050Z |Philips Pan Head Screw — M3x5S

116 0964 L008Z |Tapping Screw W/Flat Washer - Mix8
117 0720 0040Z |Retaining Ring - M4

118 0951 4006Z |[Philips Screw With Flat Washer - Mix6
119 0951 400SZ |{Philips Screw With Flat Washer - M4x5

S1A

Index

No.

Part No.

Description

Q’ty Per
Assembly




26. MASTER EJECT SECTION i A September 15, ‘88

52



26. MASTER EJECT SECTION | September 15, ‘88

I;‘ie.x Part No. Description g;zsz?; ['&i?x Part No. Description l R;EZmE?;
1 €200 13627 |[Gear - 30T 2 100 0720 00402 ([Retaining Ring - M4
2 5506 4608 |Bushing — Paper Hold/Down Roller 6 101 0434 0060Z (Tapping Screw - Mixé
3 C200 3535 |Supporter 2 102 0720 0050Z |Retaining Ring - M5
4 C200 3536 Se"pi%r\ation Arm Bushing 2 103 0313 0030Z |[Philips Pan Head Screw - M3x3
5 C201 3527 |Pressure Spring 2 104 0720 0030Z |Retaining Ring - M3
6 |C200 3542 |1st Lower Eject Roller 1 105 | 0807 4076  |Spacer
7 C200 3546 |Lower Belt L 106 0707 6045B {Bushing - M6x45
8 C200 3539 Ist Upper Eject Roller 1 107 0807 4053 Spacer - 6.2x9.5x0. lmm
9 C200 3545 |Upper Belt A 108 0807 4103 Spacer - 0.5mm
10 C200 3537 |Arm Connect Shaft 1 109 0720 0060Z |Retaining Ring - M6
11 €200 13529 Pulley Plate 2 110 0807 5013 Flat Washer - 8.4mm
12 C201 8061 Motor - DC25.8W 1 111 0623 O120E (Spring Pin = 3x12mm
13 C200 3604 |Coupled Gear - 16T & SOT 1 112 0313 01402 |Philips Pan Head Screw - M3x_llo
14 '} C200 3609 Coupled Gear - S8T & 20T 1 113 0951 3006Z |Philips Screw With Flat Washer - M3ix6
1S | C200 3606 |Coupled Gear - 62T & 20T 1 114 | 1105 0020  |Adhesive Wire Clamp
16 C200 3607 Coupled Gear - 62T & 32T 1 115 0314 0050Z |Philips Pan Head Screw - M4x5
17 | €201 3520 |Rear Side Plate - Master Eject 1 116 | 1105 0042 |Binder - Harness
18 C200 3628 Cear - 20T 2
19 €200 3614 Gear - 16T 1
20 C200 3610 |[Gear - 1156T 1
21 C200 3638 |Lever Spring 1
22 C200 3636 Pressure Plate Lever 1
23 C201 3502 Front Side Plate - Master Eject l
24 C200 3557 {Solenoid Plate 1
25 C200 3553 |Solenoid Bracket 1
26 C201 3534 Detecting Switch - Master Eject 1
27 | C200 3559 |Detecting Switch Bracket 1
28 C200 8437 Master Eject Solenoid 3
29 €201 3523 [Master Eject Stay 1
30 C201 3529 Lower Pulley Shafre !
31 5403 2075 |Stepped Screw ] ]
32 | C200 3554 [Solenoid Arm R
33 C200 3547 |Pulley 8
KTA C203 3501 Tension Spring 2
35 C201 3530 |Upper Puliey Shafrt 1




September 15, ‘88

27. MASTER EJECT SECTION Ii




27. MASTER EJECT SECTION Il September 15, ‘88

I;(le‘x Part No. Description g;;:mii; I:Ii‘fx Part No. . Description 253;“'5?;
1 €203 3526 [Upper Inner Cover 1 36 C200 3123 |Support Plate - Safety Switch 1
2 C203 3504 |Hinge Shaft 1
3 €203 3503 [Master Eject Hinge 1
4 C201 3542 |Pressure Arm Shaft 1
S 5501 6185 |Bushing - Shaft - Water Adjusting 2
6 €200 3517 |Master Eject Hinge 1
7 C201 3549 {Rear Link 1
8 C201 3545 Pressure Arm 2
9 C200 3712 |Pulley 2
10 5507 6766 |Wire Spring 2
11 5501 4719 [Rubber Ring - Stopper 2
12 C201 3520 |Rear Side Plate - Master Eject 1
13 C200 3753 Guide 2 100 0964 4010Z |Tapping Screw W/Flat Washer - M4x10
14 C203 3527 |Bottom Plate - Master Eject 1 101 0434 00602 |Tapping Screw - Mixé
15 C203 3511 Arm — Master Eject Box 1 102 0314 0080Z |Philips Pan Head Screw - M4x8
16 C203 3505 |Master Eject Box 1 103 0951 4008Z |Philips Screw With Flat Washer - M4x8
17 C200 3708 |Pressure Plate 1 104 1105 0009 |Nyloa Clip - SN
18 C201 3531 Pulley Guide A 105 1106 0411 Busaing - 11.5mm
19 | C201 3502 |Front Side Plate - Master Eject 1 107 10720 0060Z |Retaining Ring - M6

20 [C201 3544 |Pressure Plate Shaft 1 108 | 1204 1490 |Micro Switch - V-53-1A3
21 €200 3509 [Master Fiect Stay - Large 1 109 0964 3008Z |Tapping Screw W/Flat Washer — M3x8
22 €200 3508 [Master lject Stay - Small 1 110 0701 0050Z |Flat Washer - M5
23 C203 3502 |Look Stud 1 111 0700 0080Z |Flat Washer - M8
24, C20C 3618 |Gear - 60T 1 112 0720 0050Z |Retaining Ring - MS
25 C201 548 Front Link 1 113 0951 3004Z |[Philips Screw With Flat Washer - M3x4
26 C200 3631 Bracket 1 114 0964 4008Z |Tapping Screw W/Flat Washer — M&4x8
27 €200 3519 |Front Inner Cover 1 115 0313 0140Z |Philips Pan Head Screw - Mixi4
28 [ C201 6015 |Air Knif Nozzle i 116 | 1204 0886 |Micro Switch
29 | S056 0509 |Nut Plate - Microswitch 2 1171 1105 0008  |Nylon Clip - 2N
30 |C200 8408 [Motor - ACISW 1 118 | 1204 1438 |Micro Switch
31 C200 8482 |[Delivery Hacness 1 119 0700 0060Z |{Flat Washer — M6
32 C203 3531 |Capacitor Connector Cover 1 120 0314 0140Z |Philips Screw - Mix14
33 C203 2130 Master Eject Cover 1 121 0801 1004 Screw - Max4
36 |C203 2125 |Safety Switch Bracket 1 122 1 0705 0040B |Bushing — 4x5mm
35 €203 8204 Grounding Wire 1 123 0433 0060W |Tapping Screw - M3x6
1

55




28. ELECTRICAL SECTION

September 15, ‘88

e NE=)

Vm...v =)




28. ELECTRICAL SECTION

l:;ie‘x Part No. Description 2;;:‘1‘5?;
1 C200 8443 |Master Counter 1
2 C200 8446 Copy Counter 1
3 5056 0509 |Nut Plate - Microswitch 1
4 C203 2710 |[Operation Panel (SS950) 1
4 C204 2810% [Operation Panel (SS930) 1
S C203 8095 Upper Harness Supporter 1
6 C201 8057 |AC Drive Board 1
7 C203 8135 |[Noise Filter 1
8 C202 8095 ([Grounding Harness 1
g C203 8115 |Micro Switch i
10 C200 3123 |Support Plate - Safety Switch 1
13 €200 8116 Ink Detecting Board 1
12 C203 2112 ([Safety Switch Bracket 1
13 C203 8096 |Lower Harness Supporter 1
14 C203 8334 |Power Supply Unit 1
15 C203 8124 |Power Supply Cord (120V) 1
15 €201 8162 |Power Supply Cord (220V) 1
16 €200 3755 |Plate Spring 1
17 C203 2030 |[Board Stud 1
18 €200 2596 |Main Bnard Stud - Long 3
19 5055 0804 [Main Switch ~ 125V 10A 1

20 C200 3756 [Safety Switch Shaft 1
21 €203 5053 Insulating Sheet 1
22 C203 8088 Flat Cable - Main Controi 1
23 C203 8116 [Push Switch 1
24 C203 2047 Push Switch Bracket 1
25 C203 8202 [Master Processing Control Board - LT i
25 C203 8002 |Master Processing Control Board - A4 1
26. C202 2415 Board Stud 3
27 C203 8142 |Make-up Control Board (SS950) 1
28 C203 8145 |IC - TMM2418AP - 20 (SS950) 1
29 €203 8045 |IC — NPD27C256AD - 20 1
30 C203 8042 |[Main Control Board 1
31 €203 2031 |Main Board Spacer 1
32 C201 246! Decal - Main Switch 1

*This part number does not apply in U.S.

87

September 15, ‘88

[;ﬁ:x Part No. Description R;EZmET;
33 C203 2405 |Main Switch Cover 1
34 C203 8005 |IC - HN27128AP - 20 1
35 C203 8004 {IC - 28HN27128AP - 20 1
36 €203 8005 IC ~ HN27128AP - 20 1
37 C203 2119 Bracket - Power Supply Cord 1
38 C203 2128 |AC Drive Board Cover 1
39 C203 2057 |Switch Bracket I
40 C203 2059 |Circuit Braker - Bracket
41 C203 8181 |Transformer - 120V/100V 1
41 C201 8152 |Transformer - 235V/105V 1
42 C203 2018 |Transformer Bracket
43 C203 2131 |Transformer Cover 1
L4 C203 8192 |[Main Harness 1
45 C203 8187 |AC Drive Harness 1
L6 C203 2114 |Bracket




‘gifx Part No. Bescription 2;;:m§i;
101 1204 1442 Micro Switch

102 0433 0060Z |Tapping Screw — M3x6 3
103 0951 3006Z |Philips Screw With Flat Washer - M3x6
104 0951 4008Z |Philips Screw With Flat Washer - M4x8
105 0314 0120Z |Philips Pan Head Screw - Mix12

106 0951 3004Z |Philips Screw With Flat Washer - M3x4
107 1403 0539  |Photo Interruptor - EE-SX450-P1'

108 0314 0200Z [Philips Pan Head Screw - M4x20

109 1107 0389 Fuse - 25A

110 0313 0050Z |Philips Pan Head Screw - M3x5

11 0720 0020Z |Retaining Ring - M2

112 0701 0030Z |Flat Washer - M3

113 0314 0080Z [Philips Pan Head Screw - M4x8

114 0314 0160Z |Philips Pan Head Screw - M4xl16

115 0705 0040B |{Bushing - 4x5mm

116 0960 4008Z |[Flange Head Screw — 4x8

117 1107 0485 Fuse - 154, t25v

118 1106 0101 Cord Stopper (120V)

1y 1106 0132 |Cord Stopper (220V)

119 1105 0009 |Nylon Clip - SN

121 1107 2154  [Circuit Breaker - 240V 7A (220V)

121 1107 0134 Circuit Breaker - SA (120V)

2. 0313 0040Z |Philips Pan Head Screw - M3x4

125 0701 0040Z |Flat Washer - M4

124 0313 0120Z |Philips Pan Head Screw - M3x12

125 0960 3016B |Philips Flange Screw - M3x16

126 0951 3020Z {Philips Screw With Flat Washer - M3x2
127 0960 5008Z [Philips Flange Screw - M5x8

128 0213 0300Z |Philips Pan Head Screw - M3x30

129 1105 0012  |Nylon Clip - ION

130 1204 1595  |Switch

§7A

Wt

Index

No.

Part No.

Description

Q’ty Per
Assembly




29. MAIN CONTROL BOARD September 15, ‘88

L UARECTOR CAPACITGR DIODE ARRAY

DIP SWITCH DIODE TEST POINT
SYNRNL | INDEX swadL INDEX SYMBOL | [MDEY SYNBOL | INDEX SYHBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX STMBOL | INDEX SYMBOL | IKDEX SYNSOL | INDEX SYKBOL | IKDEX
Eoom, X, i N, WO, X, NG, X0, KO, No, L N0 Wo, %0, NO, N0, N, KO, N0, NG, NO. No.
L oewton 162 100 153 cu 153 c2t 151 d4]| 152 143 153 BAYIOO | 117 0PS100 108 D100 116 P00 101 TPL10 101
, X102 105 101 153 c2 153 a2 153 Ci3d 154 Cc14d 150 pAYIOL | 117 8ps101 107 0101 118 TPI01 101 P11 10t
oN 103 103 10 156 cinl 153 €123 153 Ci35 153 cus 153 pAYI02 |; 117 0102 116 102 101 12 101
ORI 105 ci03 153 ci 152 ciu 155 136 154 cid6 154 oAYION | 117 0103 116 P103 101
. enqns 104 J 164 153 cls 152 C125 149 (kY 153 ci7 157 DAYIOd | 117 D104 116 TP 10t
C105 153 Ciig 153 Cl2 153 cI38 153 cl4g 157 DAYIOS | 117 0105 116 P05 101
106 153 cr 153 (Wil 152 C139 153 cl149 153 pAYIOS | 117 D106 116 106 101
C1o7 153 cls 153 c128 152 clo 15¢ c150 150 DAYIO? | 117 0107 16 ?I07 101
cio8 153 cI9 153 c129 153 CiAl 150 cist 149 . D108 18 TP108 101
, r110 153 Ci20 156 130 153 Cuz 153 0109 18 P09 101
t LED ol 05CILLATOR PHOTOCOUPLER TRASSISTOR RESISTOR ARRAY VAR, SLE RESISTOR
. SYMBAL | IKDEX SYRBOL | INDEX SYMBOL | INDEX SYMBOL ) IXDEX SYMBOL | INDEX SYMBOL | INDEX STNBOL | INDEX SYNBOL | INDEX SYMBOL | INDEX { SYMBOL | INDEX SYNBOL | INDEX
) NO, N, ND, NO, X0, ND, N0, N0, K0, N0, N, NO, X0, N0, NO. NO. LR N0, A, ND. L0
i hunbal sadiee s BB 8
;1cio0 133 1c1o 12 €120 138 LEDIOO | 120 L100 158 0SC100 | 139 PC10t 119 0100 110 RAYI00 | 143 RAYI10 145 VR100 1
;e 130 1cin 136 ic121 121 LEDIOI | 120 0101 1 RAYIOL | 143 RAYIIL 142 YRi0I 148
10102 125 12 123 122 137 LEDIO2 | 120 a2 18 RAYI0Z | 144 L2 | 142 102 148
L iciog 126 1cH3 121 Ic123 127 LEDIO3 | 120 Qi03 5 RAYIO3 | 46 RAYII3 | 145
N (a1} 106 1014 125 1C124 13¢ ’ 104 115 RAYIOL | 144
i
IC105 133 1115 131 IC125 132 RAYEO0S | 141
L Ic106 112 1016 129 Ic126 132 RAYIO6 | 142
Py 126 117 12 ic127 132 RAY107 | 143
i (1. 1118 112 RAY103 | 143
g 1C109 135 1119 124 RAYIO3 | 146
TRANSISTOR ARRAY  RESISTUR
SYMBOL | INDEX SYNROL | I¥DEX SYMBOL | INDEX SYNBOL | INDEX SYRBOL | INCEX SYMBOL | INDEX SYMBOL | INDEX SYBOL | INDEX SYNBOL | INDEX SYNBOL | INDEX SYMBOL | TNDEX SYMBOL |} INDEX
ND, NO. LR LA X0, WO, X6, NO. %0, 0, NO. NO, N, N, no, Ne, NO. ¥o. LUIA X0. NO. L NG, £0.
TAYI00 | 113 100 184 R110 200 Ri20 140 R130 162 R140 194 R150 185 R160 193 R170 179 R181 160 R191 179 2201 19
Tior | 113 ? )] 170 RIIL 200 RI21 160 R131 194 RI41 175 Ri51 176 RI61 1719 RITH 181 R182 181 R192 188 R202 168
TAYIO2 | 114 {7]| ™02 172 RiI2 200 R122 186 R132 I 142 I R1S2 193 R162 179 RI72 181 8183 181 R193 188
1103 I R113 140 R123 189 R133 in R143 187 R153 180 2163 167 R173 181 I 191 R194 188
104 172 R4 140 AU 162 RI34 201 RIUd 187 RIS{ 198 R164 197 R4 161 R18S 189 R195 188
2105 200 R115 140 R125 163 R135 164 2145 163 R1S5 167 RI6S5- in2 R175 166 R186 160 R196 200
106 200 R1i6 0 RI2 165 R136 192 R146 187 8156 197 RI6E 175 R176 196 R187 160 Ri97 200
1107 200 RUIT 140 R127 159 R137 190 147 181 RIST 172 R167 183 R178 179 R188 189 R198 198
103 200 RI18 140 R128 172 1138 185 L 169 R158 175 R163 192 RITY 188 R189 180 Ri99 173
109 M k119 10 129 160 139 182 |, RIA9 169 R159 183 R169 173 K180 133 “RI% 179 R200 178




29. MAIN CONTROL BCARD

I:ﬁ:x Part No. Description g;::mii;
* C203 8042 [Main Control Board 1

101 1101 0328 Connector Pin Contact

102 1102 2420 {Connector - 34P

103 1103 0740 Connector - 6P

104 1103 1296 Connector - S0P

105 1103 1523 Connector - 40P

106 1104 0342 IC Socket - 28P

107 1204 1324  |DIP Switsh

108 1204 1326 |DIP Switch

109 1400 0100 Transistor — 2SA683

110 1400 0282 |[Tranmsistor - 25C2308

111 1400 0441 Transistor — RN1211

112 1401 0192 {IC - uPA2003C

113 1401 0342 |Tramsistor Array - STA421A

114 1401 0400 Transistor Array - SLAL060

115 1401 0401 Transistor - 2SD1194

116 1401 0611 Diode - 151588

117 1401 0807 Diode Array

118 1402 0110 Diode - VO6C

119 1403 0238 Photocoupler - TLPS21-1

120 1403 0558 LED - SEL2110RTP3

121 1407 0577 IC - SN7406N

122 1407 0647 IC - TCL4024P

123 1407 0658 IC - TCLOS1BP

124 1407 0804 IC - SN74LS145N

125 1407 0972 IC - HD74LS42P

126 1407 0975 IC - HD7407P

127 1407 1016 IC - UPD8255AC-5

128 1407 1026 IC -~ SN74LS373N

129 1407 1151 IC - D-8085AC-2

130 1407 1154 IC - UPD8279C-5

131 1407 1919 IC - T™MP8155-P2

59

September 15, ‘88

Index

No. Pare No. Description 2;;:;;?;
132 1407 2273 IC - TA8050P '
133 1408 0115 IC - #PC339C

134 1408 0329 IC - MPC358C

135 1408 0418 IC - PSTS194A §
136 1408 0471 IC - TCA95S

137 1408 0547 IC - NJM2904S

138 1408 0592 IC - IR3702

139 1503 0028 Ceramic Oscillator - 6MHz

140 1600 1095 |Resistor — 120Q 1/8W 15%

141 1601 7367 |Resistor Array - 330Q

142 1601 7374 Resistor Array - 4.7KQ

143 1601 7376 |Resistor Array - |OKQ 5% 1/8W
" 1601 7377 |Resistor Array - 15KQ 15% 1/8W
145 1601 7378 Resistor Array -~ 22KQ 15% 1/8W
146 1601 7404 Resistor Array - 10KQ 1/2W

147 1601 8145 Variable Resistor - 5KQ

148 1601 8157 |[Variable Resistor — 100KQ

149 1604 0861 Capacitor - 10xF 50V

150 1604 1386 (Capacitor - 100MF 50V

151 1606 0995 |Capacitor - 10PF 50V

152 1606 0997 Capacitor - 1000PF 50V

153 1606 0998 |Capacitor - 0.01xF S0V

154 1606 1636 |Capacitor - 0.00224F 100V

155 1606 1637 Capacitor - 0.0154F 100V

156 1606 1638 |Capacitor - 0.22MF 50V

157 1606 1640 |Capacitor - 0.033xF 100V

158 1607 0001 Coil - SN-85-500

159 1611 4102 Resistor ~ 1KQ 1/4T 5%

160 1611 4103 [Resistor -~ 10KQ 1/4T #5%

161 1611 4104 Resistor ~ 100KQ 1/4T 5%

162 1611 4113  [Resistor - 11KQ 1/4W 5%

163 1611 4122 |Resistor - 1.2KQ 1/4T +5%

164 1611 4123  |Resistor - 12KQ 1/4T +5%

165 1611 4124  |Resistor — 120KQ 1/4T 15%

166 1611 4133 |[Resistor - 13KQ 1/4T +5%




Index

No. Part No. Description S;EZmET;
167 1611 4151 jResistor — 1500 1/4T 15%
168 1611 4152 |Resistor — 1.5KQ 1/4T 15%
169, 1611 4202 |Resistor ~ 2KQ 1/4T 5%
170 1611 4203 Resistor — 20KQ 1/4T

171 1611 4221 Resistor - 220Q 1/4T 5%
172 1611 4223 Resistor - 22KQ 1/4T 5%
173 1611 4241 Resistor - 240Q 1/4T 5%
174 1611 4242 Resistor - 2.4KQ 1/4T 15%
175 1611 4243 Resistor - 24KQ 1/4T 5%
176 1611 4244 Resistor — 240Q 1/4T 5%
177 1611 4302 |Resistor — 3.0KQ 1/4T 15%
178 1611 4330 Resistor — 330Q 1/4T 5%
179 1611 4332 [Resistor - 3.3KQ 1/4T £5%
180 1611 4334 [Resistor - 330KQ 1/4T £5%
181 1611 4361 Resistor — 360Q i/4T t5%
182 1611 4362 |Resistor - 3.6KQ 1/4W

183 1611 4392 {Resistor = 3.9KQ 1/4T +5%
184 1611 4393 Resistor - 39KQ 1/4T 15%
185 1611 4432 |Capacitor - 4.3Q 1/4W

186 1611 4470 [Resistor — 47Q 1/4T 5%
187 1611 4471 iResistor - 470Q 1/4T +5%
188 1611 4472 |[Resistor - &4.7KQ 1/4T 15%
189 1611 4473 jResistor — 47KQ 1/4T 5%
190 1611 4513 |Resistor -~ 51KQ 1/4T

191 1611 4514 |Resistor - 510KQ 1/4T 5%
192 1611 4562 Resistor - 5.6KQ 1/4T 15%
193 1611 4683 Resistor - 68KQ 1/4T 15%
194 1611 4752 Resistor — 7.5KQ 1/4W +5%
195 1611 4822 |Resistor — 8.2KQ 1/4T 15%
196 1611 4823 Resistor - 82KQ 1/4T 5%
197 1611 4824 |Resistor - 820KQ

198 1611 6102 |Resistor - 1KQ 1/2T 5%
199 1611 6222 |Resistor - 2.2KQ 1/2T £5%
200 1611 6331 Resistor - 330Q 1/2T

201 1611 6361 Resistor - 360Q 1/8T 15%

58A

Index
No.

Pare No.

Description

Q'ty Per
Assembly




30. MASTER PROCESSING CONTROL BOARD September 15, ‘88

CONNECTOR CAPACITOR ) DIP SKITCH

SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYNBOL | INDEX SYMBOL | INDEX SYNBOL | INDEX SYMBOL | INDEX SYMBOL AINDEX SYMBOL INDEXI
XD, ND. X0 NO. ND. NO. NG, ND, NO. ND, 0. L0 X0. NO. ND. ND. ND. NO. }

CN401 106 C400 136 €410 140 €420 140 " €430 140 €440 142 | ¢ C430 139 C460 i ° 140 DPS400 109 .
CN402 107 C401 135 €411 140 €421 140 €431 141 441 140 C451 140 C461 40 | —mmm——
CX403 102 C402 137 €412 140 422 140 €432 141 442 140 452 140 €462 140
CHa4 104 C403 139 C413 140 423 140 €433 140 443 140 €453 140 C463 140
CN405 105 C404 139 €414 140 €424 140 C434 140 C444 140 €454 140 C464 140
CR406 103

C405 140 C415 140 €425 140 €435 140 C445 140 C455 138 C465 140
€406 140 C416 140 426 140 €436 140 C446 140 C456 138 C466 140
cm 140 on 140 o 140 c4n 140 C4d7 140 C457 140 €467 140
C408 140 C418 140 428 140 £438 140 448 140 C458 136 468 140
C409 140 C419 140 C429 140 €439 140 449 139 C459 140

Ic TEST POINT

SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYNBOL | INDEX SYMBOL | INDEX SYNBOL | INDEX SYNBOL | INDEX SYNBOL | INDEX SYNBOL | INDEX

X0, NO, D, NO, AD, KO, N0, NO. ND, ND, NO. X0 NO, ND, N, L1} N, N0,
1€400 114 1¢410 116 1€420 116 10429 126 1C439 114 10448 1€457 124 1C467 124 TP400 101
1€401 114 1C411 129 1€421 128 1C430 116 1C440 120 (10 1 1€458 124 1C468 124 P401 101
1¢402 114 16412 129 10422 1C431 126 1C4d1 126 (Socket) | 108 10459 11 1C469 124 TP402 101
1€403 14 16413 119 (10) 3 1€432 112 10442 112 1C449 112 10460 124 1C470 111 TP403 101
1€404 121 16414 13 (Socket) | 108 10433 126 1C443 126 1C450 110 1C461 112 1C471 124

1C423 124 1C444 121 1C451 112

1€405 14 1C415 131 10424 122 10434 112 1C445 126 1C452 120 1C462 116 1C472 126
1€406 123 1C416 122 16425 126 1C435 126 1C448 114 10453 120 1C463 118 1€473 112
12407 123 1C417 115 1€426 122 10436 112 1C447 1C454 124 1C464 130
1€408 132 10418 124 1C427 126 16437 126 (10 2 1C455 112 1C465 125

1C409 122 1C419 116 16428 17 10438 121 {Socket) | 108 1C456 124 1C466 112

OSCILLATOR RESISTOR

SYMBOL | [NDEX SYNBOL | INDEX SYHBOL { INDEX SYNBOL | INDEX SYMBOL | INDEX SYNBOL | INDEX
NO. NO. ND. NO. NO, NO. X0 N NO. HC. NO. NO.

0s5C400 133 R400 144 R411 146 R421 148 R431 148 Rdd1 145
0sC401 134 R401 14 R412 148 422 148 R432 148 R442 14
R403 144 R413 148 R423 148 RI 148 443 147
R404 149 R414 148 R424 145 R434 148 R444 145
R405 149 R415 148 R425 145 R435 148 R4S 145

R406 143 R416 148 R426 145 R436 148 R446 143
R407 148 R41T 133 R427 145 R437 148
R408 148 R418 148 R428 130 R438 148
R409 148 R419 144 R429 148 2439 148
R410 148 R420 145 R430 148 2449 148




30. MASTER

PROCESSING CONTROL BOARD

l;;ie_x Part No. Description S;EZmET;
& C203 8202 |HMaster Processing Control Board - LT 1
el €203 8002 |Master Processing Control Board - Al 1
i C203 8004 IC - 28HN27128AP - 20 1
2 C203 8005 IC - HN27128AP - 20 l
3 C203 8006 IC - HN27128AP - 20 1

101 1101 0328 |Connector Pin Contact

102 1102 2301 Connector -~ 4QP

103 1102 3481 Connector - 26P

- 104 1102 3672 iConnector - 26P

105 1102 3859 |Connector - 20P

106 1103 0698 [Connector - 9P

107 1103 0755 Connector - 50P

108 1104 0413 Connector - 28P

109 1204 1543 [DIP Switch

110 1407 1599 IC - SN74LS1S53NS

1l 1407 1600 |IC - SN74LS24LNS

112 1407 1605 |TTL,- SN74LS157NS

113 1407 1741 IC - SN74LS32NS

114 1407 1746 IC - SN74LS240NS

115 1407 1846 IC - SN74LS42U

61

September 15, ‘88

ludex

No. Part No. Description g;xmﬁ;
116 1407 1880 IC - SN74LS0Q4NS

117 1407 1882 IC - SN7LLS373NS

118 1407 1957 IC - SN74LS283NS

119 1407 1984 IC - SH74LS123NS

120 1407 2010 IC - HM6264FP - 10

121 1407 2052 IC - SN7LLS74LANS

122 1407 2081 IC - SN74LS08NS

123 1407 2247 IC - SN74LS164NS

124 1407 2249 IC - SN7L4LS174NS

125 1407 2253 IC - SN74LS393NS

126 1407 2347- {IC - SN74LSI8INS

127 1407 2510 IC - UPD78C10G

128 1407 2702 IC - MSMB2CS5A - 2RS

129 1407 2703 IC - MSM82C54 - 2RS

130 1407 2725 IC - SN7LLS5INS

131 1407 2727 IC - SN74LS258NS

132 1408 0408 IC - PSTS518A

133 1503 0070 |Ceramic Oscillator - 10MHz
134 1503 0271 Oscilator — CSA6.90MTO1L
135 1604 1988 |Capacitor - 1OMF SOV

136 1604 1989 Capacitor - IMF 50V

137 1604 1993 [Capacitor - IOOME 25V

138 1605 0306 |Capacitor - 27PF S50V

139 1605 0491 Capacitor - 230PF 50V

140 1606 1139 {Capacitor - 0.01uxF 1+20%
141 1606 1455 |[Capacitor - 470PF 25V

142 1606 1537 Capacitor - 1000PF S0V
143 1610 0031 Resistor - 47Q 1/8W

144 1610 0049 Resistor - 470Q 1/8W 15%
145 1610 0053 Resistor 1KQ 1/8W 5%
146 1610 G061 Resistor - 2.2KQ 1/8W 15%
147 1610 0064 Resistor - 3KQ 1/8W 15%
148 1610 0067 Resistor - 4.7KQ 1/8W 15%
149 1610 0089 Resistor - 100KQ 1/8W +5%
150 1610 0107 Resistor IMQ 1/8W 15%




31. MAKE-UP CCNTROL BOARD (S$S950) September 15, ‘88

CONMECTOR CAPACITOR Ic
‘ - : T - ﬁ D : - . L : :
SY4BOL | INDEY ! © SYMBOL I INDEX i SYNBOL L 18DEx . SYMBOL i INDEX ' i SY4BOL l [NDEX | SYMBOL  [NDEX * , SYMBOL INDEX © SYMBOL t INDEX @ ! SYMBOL : [INDEX :
A A T AR N : S0 f 0 N0 NOL IR O U : M. % b oS0 N0 DN o s0. ) NO MO
oo LWz docor Cowrtoom or oo o bl Cowrg oo oz loeesoor o104 foor 109 fon | oud
————— W@ @R Lo O® ol R | QR T, —————— 2 WSl L]
03 17 Dpocoi3 | 1| o | ogr ) oam | ozl o8 |17 €003 | 18 || tco3 | 121}
004 | 19 | ool orz || o4 | olTi o o | oo .7 oo | 14 || orcows |10
€5 | 127 [} oS | w7 || cos | it || s | 12 || 45 i 126 | €05 | 14 || tco1s | 110
| I S— |
coos | 127 || cos | ower ! ocoss | o1z | cos | oam o6 | 12t |} o6 |
coor | 12 || ez | 1z || com | w20 ]| o | 1w wcoor | 122 || teor | 4
coos | 127 || coi8 | 127 )| com | 127 || co3 | 127 008 | 124 || fco1s | 114
coo9 | 127 || c9 | 127 || coo9 | 120 ]| coze | 1 1009 | 119 || 1co19 | 123
co10 | 127 || coo | 127 || cos0 | 127 || cod0 | 12 010 | 14 || 1020 | 123

oI RESISTIR ARRAY
SYMBOL i [NDEX sYMBoL | INDEX | | svwoL | ENOEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL ; [NDEX SYMBOL | INDEX SYUBOL E[NDEX
50, i NO. NGO, NG, NG 30 {1} NO. X0 50, NO. NG 50 | 0. NO. I 50,
(co2 | 123 1C031 115 1C041 199 1C051 109 P01 101 1PQ06 101 Loot 128 RAY001 I 125
1coz2 123 1c032 121 {co42 112 1€052 112 ) 102 102 RAY002 I 125 -
10023 119 1€033 118 1C043 121 1C0S3 112 1P002 101 1PO07 101 RAY003 | 125
10024 120 1C034 110 10044 17 1C054 110 102 102 .
1025 107 1€035 109 10045 110 [C055 17 [POO3. 101

102
1c026 ! 110 (C036 112 1C046 111 1C056 17

ceer i 110 [co37 107 1C047 112 [C057 116 1PO04 101

cozs ;113 1€038 109 | |° IC048 108 1C038 116 102
1co2e 105 1€039 106 1049 107 1€059 109 1P00S 101
1 1C030 115 1C040 109 1050 109 102

62



31.

MAKE—-UP CONTRGCL BOARD (SS950)

Ir&iefx Part No. Description gs;:mET;
* C203 8142 IMake-up Control Board 1
1 C203 8145 IC - TMM2418AP - 20 |

63

September 15, ‘88

I:g‘e.x Part No. Description g;;mg'{;
101 1101 0328 Connector Pin Contact
102 1102 3482 |Connector ~ 26P
103 1104 0412  |Socket - 28P
104 1204 1480 |DIP Switch
105 1407 0536 IC - SN74LS5IN
106 1407 0538 IC - SN74LS20N
107 1407 0539 IC - SN741S04
108 1407 0542 IC - SN741S00
109 1407 0610 IC - SN7LLS32N
110 1407 0614 IC - SN74LS74N
111 1407 0617 IC - SN74LS02N
112 1407 0621 IC - SN74LS08N
- 113 1407 0623 IC - SN74LS175N
114 1407 0697 IC - SN741S86N
115 1407 0700 IC ~ SN74LS174N
116 1407 0711 IC - 74LSISIN
117 1407 0760 IC - SN74LS14N
118 1407 0763 IC - SN74LS125AN
119 1407 0774 IC - SN74LS393N
120 1407 0814 IC - SN7LLS139N
121 1407 0816 IC ~ SN7LLSIS7N
122 1407 1558 IC - HM6168HP - 70
123 1407 1675 | IC - UPD41256C ~ 15
124 1407 2697 IC - HD74LS152P
125 1601 7374 Resistor Array - 4.7KQ
126 1604 1734 Capacitor - 100uxF 25V
127 1606 0998 Capacitor - 0.01uF 50V
128 1607 0140 |Coil - SBC-05




32. A/D CONVERSION BCARD September 15, ‘88

HINNECTUR CAPACITOR
SYMBOL | INDEX SYKBOL | [NDEY SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | [NDEX
NO. 50. NO. NO, NO. NO. KO, ND, NO, NO. NO. NN, NO. NO. N, NGO, ND, NO,
Ch601 107 €600 151 €610 151 €620 156 €630 158 C640 158 630 157 €660 192 €670 154
02 108 c601 158 C611 158 €621 198 ce3t 158 €641 157 €651 152 c661 152 Co71 159

X603 103 602 158 612 158 622 158 632 158 642 158 (652 158 662 158 672 1.58
NG04 102 603 158 613 158 623 158 €633 158 643 152 653 158 663 152 €673 158
£N60S 106 604 154 614 158 €624 152 €634 152 644 158 654 158 (664 198 674 158

rN606 104 €605 158 515 152 625 158 €635 158 645 158 655 152 (665 158 (675 158
CNGOT 108 (606 154 616 158 €626 158 636 158 C646 152 (656 158 (666 158 €676 193
%608 109 607 158 €617 148 g2r - 158 €637 158 647 152 657 149 667 158 €677 158

608 155 618 152 (628 158 €638 152 648 152 658 158 (668 152 (678 158
609 158 619 158 €629 158 €639 152 649 158 659 158 C669 161 (679 158

prooe IC

SYMBOL | INDEX SYMBOL | ENDEX SYMBOL | TNDEX SYNBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDSX SYMBOL | INDEX SYMBOL | INDEX
NO. NG, K0, NN, NO. N0, K0, NC. ND, ND, ND, LR NO, R NO. K0, N0, NO,

680 153 690 196 c700 150 710 158 0600 115 1610 115 10600 137 1C610 138 1C620 139
681 196 691 158 c01 196 cT 138 0601 115 0§11 115 1C601 132 1611 122 1€621 140
(682 196 692 196 €702 158 €712 158 0602 115 D612 115 1C602 123 1C612 126 1C622 136

€683 153 €693 158 c703 158 13 158 D603 115 0613 115 10603 134 1C613 129 10623 133
€684 196 €694 151 C704 196 0604 115 1€604 120 1Ch14 127 1C624 139
€685 196 €695 158 €705 196 0605 115 1C605 131 1C615 144 1C625 141
€686 198 €696 158 C706 158 0606 115 1C606 139 1C616 135 1C626. 130
€687 158 c697 160 co7 158 0607 115 1C607 134 10617 130 1C627 133
€688 198 €698 158 C708 158 D608 115 1C608 133 1618 124 1628 140
€689 153 €699 158 €709 158 0609 115 1609 13 1C619 129 1C628 127

T . = '

TRANSISTCR RESISTOR

SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | TNGEX SYMBOL | IHDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYNBOL | INDEX
¥0. Q| WO K0, KO, NO. NO. N, XD, ND, k0. X0, NO, K. NO. NG, N, ND, KO,

10630 133 1C640 118 2600 112 0610 114 R600 172 R610 183 R620 185 R631 191 R641 191
1651 118 1641 118 0601 114 611 112 R601 172 RG11 180 R621 187 632 190 R642 163
1C632 121 1642 129 Q602 112 0612 113 R602 172 R612 163 k623 184 R633 e R643 183

1C633 130 1C643 129 @603 14 R603 172 R613 183 R624 172 R634 185 R644 180
10634 125 10644 118 0604 13 R604 172 R614 190 R625 179 R635 189 R645 180
1C635 118 1645 119 0605 111 605 170 615 183 R526 172 R636 169 R646 163
10636 128 1C646 141 4606 110 R606 170 R616 180 R627 172 R637 169 R647 163
10637 129 10647 123 507 114 R607 170 R617 180 R628 182 RG38 169 R648 180
(€638 129 1648 145 0608 114 R608 170 #6138 180 R629 176 k39 169 R649 180
1CA39 j 124 1C649 143 @609 114 R609 170 R619 163 RG30 198 R640 169 k651 163

64



84A

SYMBOL | INDEX SYMBOL { INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX
NO. KO, NO, No. NO. X0, N0, NO. NO. NO, NO. NO. KO. NO. NG. NO. NO. NO.
R651 163 R661 175 R671 163 R682 172 R692 172 R702 146 RT12 189 R722 194 R732 172
R652 163 R662 167 R672 164 R683 172 R693 170 R703 170 R713 172 R723 183 R733 183
R633 163 R663 167 R673 164 R684 162 RG34 170 R704 146 R714 193 R724 192 R734 162
R654 175 R664 197 R674 164 R685 172 R695 170 R705 146 R715 201 R725 162 R735 164
R655 172 R665 114 R675 164 R686 172 R696 170 R706 146 R716 195 R726 172 R736 172
R656 163 RE66 172 R676 164 R687 172 R697 170 R707 146 R717 138 R727 162 R737 163
R657 (80 R667 172 R678 172 R688 172 R698 179 R708 172 R718 186 R728 162 R738 174
R658 180 R668 175 R679 164 R689 172 R699 168 R709 178 R719 183 R72Y 162 R739 164
RASY 169 R669 162 R680 162 R650 172 R700 172 R710 173 R720 202 R730 162 R740 172
R660 169 R670 162 R681 172 R691 181 R70% 17 R7T1L 202 R721 189 R731 172 R741 183
TEST POINT VARIABLE RESISTOR  ZENER DIODE THERMISTOR

SYMBOL | INDEX SYMBOL | IKDEX SYMBOL ] INDEX SYMBOL ) INDEX SYKBOL | TNDEX SYMBOL | TNDEX SYMBOL | [NDEX

NG, NG, NO. NO, NO, NO, XO. NO. LN N0, KO. ND. NO. KO.

RT42 11 752 163 R762 200 TP600 101 VRG00 147 70601 116 THE00 1y

R743 180 R783 191 R763 185 P01 101

RT44 163 R754 166 R622 189 TP602 101

RT45 191 R755 180 TP603 101

RT46 183 R756 165

R747 183 R757 175

R748 188 R758 175

R749 172 R759 172

R750 199 R760 175

R751 191 R761 184




32. A/D CONVERSION BOARD

[:Jifx Part No. Description g;ZZmET;
£ C203 8012 A/D Conversion Board 1

101 1101 0328 Connector Pin Contact

102 1102 0845 ({Terminal - 3P

103 1102 0903 |Terminal - 4P

104 1102 0905 |Terminal - 5P

105 1102 0913 |Connector - 9P

106 1102 0915 |Connector - 10P

107 1102 2854 [Connector - 4OP

108 1102 3822 Comnector - 20P

109 1103 1726 |Connector - 4P

110 1400 0098 |[Transistor - 2SA950Y

it 1400 0163 |Transistor - 2SC2120 - Y
v 112 1400 0382 |Transistor - 2SA1037KR

113 1401 0200 |Transistor - 2SD633

114 1401 0298 |Transistor - 2SC2712YTE8SL

115 1401 0835 |Diode - 1SS190

116 1402 0833 |Zener Dicde - 1236

117 1404 0165 {Thermistor - 203CT - 4

118 1407 1224 IC - DS0026CN-8

119 1407 1315 |Ttlic - HD74LS86FP

120 1407 1605 |TTL,- SN74LS157NS

121 1407 1610 IC - SC7407

122 1407 1723 1C - TC4LOS2BF

123 1407 1746 IC - SN74LS240NS

124 1407 1783 |IC - SN7LLSO2NS

125 1407 1813 IC — SN74LS1INS

126 1407 1349 IC - MS52672P

127 1407 1880 {IC - SN74LSC4NS

128 1407 1935 IC ~ TCLO66BF

129 1407 2052 |IC - SN74LS74ANS

130 1407 2081 IC - SN74LSO8NS

131 1407 2249 IC - SN74LS174NS

132 1407 2339 |TIL,- IC - SN74LS241NS

‘65

September 15, ‘88

Index

No. Part No. Description g;zcyzmzi;
133 1407 2347 |IC - SN74LS161NS

134 1407 2348 |IC - TC4LOSIBF

135 1407 2700 |IC — SN7L4LS137NS

136 1407 2701 IC - UPD4364G - 10L

137 1408 0322 |IC - DACOBQOLCN

138 1408 0408 |IC - PSTS18A

139 1408 0526 {IC - HA3-2525-5

140 1408 0562 |IC - #PC4082G

141 1408 0565 IC - #PC311G

142 1408 0604 |IC - pPC393G

143 1408 0684 |IC - S17500A

144 1408 0685 |IC - MPC814G

145 1408 0686 |IC - MPD555G

146 1600 1264 |Resistor - 1Q +10% SW
147 1601 8145 |Variable Resistor - 5K2
148 1604 1984 |Capacitor - IMF 16V

149 1604 1985 |Capacitor - 4,7MF 25V
150 1604 1986 |Capacitor — 220MF 50V
151 1604 1987 |[Capacitor - 47MF SOV

152 1604 1988 [Capacitor - IOMF 50V

153 1604 1990 |Capacitor — 33MF 35V

154 1604 1991 |Capacitor — L7MF 25V

155 1604 1992 {Capacitor - 100MF 10V
156 1605 0276 |Capacitor - 1QOPF 50V

157 1605 0365 |Capacitor - 3PF S50V

158 1606 1139 [Capacitor - 0.01xF +20%
159 1606 1453 |Capacitor — 0. 1xF 25V
160 1606 1692 |Capacitor - 0.0IMF 50V
161 . 1606 1693 |Capacitor - Q. IMF 50V
162 1610 0017 |Resistor - 10Q 1/8T 5%
163 1610 0025 |Resistor - 229 1/8BW 5%
164 1610 0033 [Resistor - 68Q 1/8T 5%
165 1610 0035 [Resistor - 100Q 1/8W 5%
166 1610 0036 |Resistor - 1100 1/8W 5%
167 1610 0039 |Resistor - 1502 1/8W 5%




Index

No. Part No. Description g;g:mﬁ;
168 1610 0046 Resistor - 300Q 1/8W

169 1610 Q047 Resistor - 330Q 1/8W 5%
170 1610 0049 Resistor - 470Q 1/BW +5%
171 1610 0051 Resistor - 680Q 1/8W+5%
172 1610 0053 jResistor - 1KQ 1/8W 15%
173 1610 0055 |Resistor - 1.2KQ 1-8W 15%
174 1610 0060 Resitor - 2.0KQ 1/8T 15%
175 1610 0061 |Resistor - 2.2KQ 1/8W 15%
176 1610 0062 |Resistor -~ 2,4Q 1/8W 5%
177 1610 0064 |Resistor - 3KQ 1/8W 5%
178 1610 0065 |Resistor - 3.3KQ 1/8W 5%
179 1610 0066 Resistor - 3.9KQ 1/8W 5%
180 1610 0067 Resistor - 4.7KQ 1/8W 15%
181 1610 0069 Resistor - 6.8KQ 1/8W 5%
182 1610 0070 |Resistor - 8.2KQ 1/8T 15%
183 1610 0071 Resistor - 10KQ :/8W 5%
184 1610 0072 |Resistor =~ L1KQ 1/8T 5%
185 1610 0075 [Resistor - ISKQ 1/8W 5%
186 1610 0077 |Resistor - 1BKQ 1/8W 5%
187 1610 0078 |Resistor - 22KQ 1/8W 5%
188 1610 0079 Resistor - 22KQ 1/8W 5%
189 1610 0080 Resistor - 24KQ 1/8T 5%
190 1610 0081 |Resistor - 27KQ 1/8W 5%
191 1610 0085 Resistor - 47KQ 1/8W 15%
192 1610 0090 |Resistor - 110KQ 1/8W

193 1610 0051 |Resistor - 120KQ 1/8W +5%
194 1610 0094 Resistor - 160KQ 1/8W

195 1610 0095 Resistor - 180KQ 1/8W £5%
196 1610 0286 |[Capacitor - 100¢F S0V + 5%
197 1610 0512 |Resistor - 6.2KQ 1/8T +5%
198 1610 0513 !Resistor - 5.1KQ 1/8T 15%
199 1610 0649 Resistor -~ 620Q +5% 1/8W
200 1610 0652 Resistor - 3.6KQ 5% 1/8W
201 1610 0666 Resistor - 620KQ +5% 1/8W
202 1610 0851 Resistor - 4.3KQ 1/8W

65A

Index

No.

Part No.

Description

Q’ty Per
Assembly




33. THERMAL HEAD DRIVE BOARD September 15, ‘88

CONNECTOR CAPACITOR DIOQDE ZENER DIODE iC
| SWMBOL |ISDEK | | SWBOL | INDEK | { SwdBOL | 1NOEX | | swipoL | 1Npx i swso | 1soex | ¢ svweoL : 1vDEX :; | svuBoL | IDEX | swoL | INOEX | | SwuBOL | 1SOEX
TR USSR IR VR l ND. 0.0 W %] N i: 0. M0 z! ETIANS A R A A T \O.
Povor o103t ot o6 |0 ociio |18 } 20 128 [ 1ooo o109 L1 a0 boao i |ows oo fous | Daco |
(7 (TR TR V7 o o oo 1o : ‘ — o0 o4 e o o o
o3 o6 L o o 1z | o128 || crz |13 Dicroe |19 | jacme |14 || o2 |11
| CN704 L o10s o3 |18 o | 18 | b— 2 03 | w7 fgoiwend | o121 ! e |ous
£N705 ] 102[ 04 | 128 end | 128 ic704 | 19 | !oicrid | o120 | 1cre4 | 13
c0s | 128 715 | 128 ios | 121 || iens o120 || teres 1 n
ci06 | 128 16 | 128 ic706 | 11 || icre | 120 || 1cte6 | 113
cor | 128 et | 128 707 | 16 | | 1cn7 | o120 || e | 13
c08 | 128 crs | 128 708 | 122 || 1cns | 120 || 1e728 | 113
09 | 128 g | 128 ic709 § w2 {| 1cng | 120 || tce9 | 18
TRANSISTOR RESISTOR TEST POINT
| SYNBOL | INDEX | | SYABOL | NDEX | | SYMBOL | INDEX | | SNBOL | INDEX | | SYMBOL | INDEX | | SYMBOL | INDEX | | SvWBOL | INOEX
0. ! X0, ) S, | SO, I ) W, | . w0 | K0 0| S0
ic730 | us || oo | 108 R700 | 125 || R70 | 130 RaL |13 | w132 || oo | 101
Ic731 | 118 0701 | 108 R0l | 125 || Rm2 | 13 R122 | 131 || R7 | 133 || ol | 1o
' R702 | 125 || Rm3 | 133 R723 | 13t |1 RT3 | 133
RT03 | 125 || R4 | 133 RT24 | 131 || RT3 | 134
R4 | 125 || r71s | 133 R725 | 130 || &35 | 130
RT05 | 130 || RS | 133 R126 | 130 || R76 | 135
R706 | 130 || ’m7 | 13 RT27 | 131 || AT | 131
R07 | 130 || 78 | 133 RT28 | 131
R708 | 130 || R719 | 133 R729 | 131
R709 | 130 || R0 | 131 R30 | 131

66



33. THERMAL HEAD DRIVE BOARD

'ndex

No. Parc No. Description gs;mii;
* C203 80122 Thermal Head Drive Board 1
101 1101 0328 Connector Pin Contact

67

September 15, ‘88

[‘&i’fx Part No. Description g;xmgi;
102 1102 0915 Connector - 0P

103 1102 1039 Connector - 4P

104 1102 2300 Connector - 26P

105 1102 3100 Connector - 30P

106 1102 3858 Connector - 20P

107 1400 0382 |Transistor - 2SA1037KR
108 1401 0200 Transistor - 2SD633

109 1401 0835 Diode - 15SS190

110 1402 0833 Zener Diode -.1Z36

Il 1407 1595 IC - SN74LS14NS

112 1407 1600 IC - SN74LS244NS

113 1407 1605 TTL,- SN74LSI57NS

114 14G7 1741 IC - SN74LS32NS

115 1407 1746 IC - SN74LS240NS

116 1407 1880 IC - SM74LSOLNS

117 1407 2081 IC - SN74LS08NS

118 1407 2203 IC - MPR43LIC -35

119 1407 2250 IC - SN75LS175NS

120 1407 2347 IC - SN74LSI161INS

121 1407 2554 IC - SN7LL3596NS

122 1407 2726 IC - SN74LS155NS

123 1408 0684 IC - S17500A

124 1408 0686 IC - MPD555G

125 1600 1264 Resistor - 12 +10% SW

126 1604 1986 Capacitor - 220MF 50V

127 1604 1991 Capacitor - 47TMF 25V

128 1606 1139 Capacitor - 0.01uxF £20%
129 1606 1692 |Capacitor - 0.0IMF S0V
130 1610 0046 Resistor - 300Q 1/8W

131 1610 0049 Resistor - 470Q 1/8W 5%
132 1610 0051 Resistor - 680Q 1/8W+5%
133 1610 0053 Resistor - IKQ 1/8W 5%
134 1610 0066 Resistor - 3.9KQ 1/8W +5%
135 1610 0069 Resistor - 6.8KQ 1/8W 5%
136 1610 0286 Capacitor - lOQ4F SOV + 5%




September 15,

34. POWER SUPPLY UNIT _
DIO0E CONNECTOR ic CAPACITOR
L SYMBOL ';[xnax ' | SyupoL | INDEX SYMBOL : INDEY SYMBOL | [NDEX sYwBoL | INDEX | | swiBoL | 1soEX ; SYMBOL iwnsx LY syuaor | 1vex SYMEOL | INOEX |
;N0 MO ¥0. NO. 0. 5O, N0, N0, A0, 5O, 50, |os0 U N0, z0, N0, 50,
i , i
o o 0202 122 CNS01 107 B101 104 | 8202 104 | 1c201 - 132 ‘ c101 ' 160 | cir | 180 07 | 150 |
0102 122 14 0203 122 CN502 105 8102 104 B203(2) | 104 | : 1C205 ¢ 133 |, C102 |, 160 cliz ; 1% €209 150
0103 122 0209 118 CNS03 111 8103 104 B210 104 1c206 ! 133 €103 166 CL13 149 ca210 165
| 0104 126 0213 121 CN504 106 8104 104 B211 104 7 | o1t C104 166 Cl14 157 2l 165
' D103 126 0214 125 CNS06 108 8106 104 : B {i 160 C115 159 Wit 134
! 0106 123 0215 122 (FI0D | 112 8107 104 C106 148 €201 164 216 162
| 0107 123 0216 122 CNS07 110 8108 104 c107 148 c202 163 iy 160
0108 118 0217 122 CNS10 108 BLO9() | 104 C108 148 €203 163 c218 153
' 0109 118 0218 122 B110 104 c109 148 €205 150 €225 152
| 0201 119 0219 122 8201 104 c110 148 C206 150
FUSE RESISTOR TRANSISTOR RECTIFIER
SYMBOL | [NDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | [SDEX SYMBOL | TNDEX SYMBOL | INDEX SYMBOL | [NDEX
N0, A0, N0, N0, N0, N0, N0, NO. ND. NO. N0, NO. X0, NO. NO. NO. S0 ;N
€235 158 €245 156 €255 165 F101 174 R101 138 R11L 134 R229 170 Q101 17 RC101 128
€236 158 246 156 €256 151 F102 113 R102 172 R112 143 R250 170 Q102 17 RC201 120
€237 146 47 147 R103 141 R113 173 R247 171 Q103 116 RC202 124
c238 146 243 157 R104 139 R201 136 R248 I Q201 115
€239 165 €249 151 R105 144 R202 136 R250 140 4202 115
€240 156 €250 165 R106 142 R203 136 R2S1 171 4204 14
241 147 €251 156 R107 142 R204 45 ¢ | RS2 171
242 157 c2s2 156 R108 144 R205 135 R253 171
243 151 €253 147 R109 137 R206 135 R2S¢ ;171
244 165 €254 157 R110 137 || 228 170 ansa Poam
HEAT SINK coIL THERMOSTAT TRIAC TRANS FORMER SPACER
SYMBOL imusx SYMBOL | INDEX SYMBOL | INDEX SYMBOL | [NDEX SYMBOL | INDEX SYMBOL | INDEX SYNBOL | [NDEX
N0, | N N0, LR NG, 50, 50, 50, 50, NG, s0. N0, S0 N
; L101 168 TH201 8 TRC101 | 130 T100 5 I8R101 | 129 @wop | 102
[ 1201 9 T101 3 ' o2 § 102
. Ices 2 L202 7 T102 4 @3 | 101 |
;o (1C208) | 2J 1203 | 168 i T103 6 :
L : T105 3
T 1

68

‘88



34. POWER SUPPLY UNIT

1:;2&.)‘ Part No. Description 2;;:"‘5?;
x C203 8334 Power Supeply Unit 1
1 C200 8311 Transformer 1
2 C200 8313 Radiation Plate 2
3 C203 8315 Transformer - E1 — 60 1
IA C203 8316 Transformer - E1 - 40 1
5 C203 8317 Transformer ~ El - 22 2
6 C203 8319 Transformer 1
7 C203 8320 |Coil 1
8 C203 8328 Thermostat 1
9 C203 8330 Induction Coil 1

101 1004 0163 Insulator - F4022

69

September 15, ‘88

I:Iifx Part No. Description 2;;;“5?;
102 1004 0165  |Spacer - PTS-3

105 1102 0995 |Connector - 2P

106 1102 1039 Connector - 4P

107 1102 1194 [Connector - 3P

108 1102 1258 |Connector - 2P

109 1102 3906 |[Connector - 10P

110 1102 3907 [Connector - 8P

111 1103 1390 |Pin Header - 6P

112 1104 0496 |Fuse Holder

113 1107 0253 |Thermofuse - 109°C

114 1400 0291 |Transistor - 2SA1020
115 1400 0296 |Transistor - 2SC2655-Y
116 1401 0345 |Transistor - 2SC3520
117 1401 0475 |Transistor - 2SC3058
118 1401 0822 |Diode - 1SS137

119 1402 0110 |Diode - V06C

120 1402 0288 |Rectifier - S2VBIO

121 1402 0854 |Diode - 20V 1A

122 1402 0517 |Diode - 10DF2

123 1402 0534 {Diode — 10DF6

124 1402 0625 |[Diode — S1VBI10O

125 1402 0742 |Diode - SB80-0SH

126 1402 0837 |Diode

127 1402 0838 |Diode - CAOPLOFE

128 1402 0839 |Refctifier — KBPC35
129 1404 0108 |Varistor

130 1405 0198 |Triac - FSM30C4

131 1408 0264 IC - #PC7812H

132 1408 0574 IC - u«PC7815H

133 1408 0612 |IC - AN78MI2

134 1600 0336 |Resistor - 47KQ 2T 15%
135 1600 1268 |[Resistor - 390Q ST 5%
136 1600 1269 |Resistor - 102 3T +5%
137 1600 1270 |Resistor - 3KQ ST 15%
138 1600 1271 |Resistor - 6.2Q 10T 110%




Index

No. Part No. Description g;::mii;
139 1600 1272 Resistor — 33KQ 3T 15%
140 1600 1273 Resistor - 33Q 3T 5%
141 1600 1274 Resistor - 43Q 1T 5%
142 1600 1275 Resistor - 30Q 1T 5%
143 1600 1276 |Resistor - 47Q 2T 5%
144 1600 1277 Resistor - 33Q 2T 5%
145 1600 1291 Resistor - 0.003Q 7T 15%
146 1604 1200 Capacitor - 1000xF 10V
147 1604 1244 Capacitor - 47uF 25V
148 1604 1827 Capacitor - 1000uxF 35V
149 1604 1968 |Capacitor — 470uF 200V
150 1604 1996 Capaci tor - 3300xF 35V
151 1604 1997 Capacitor - IOMF S0V
152 1604 2001 Capacitor - 220uF 25V
153 1604 2002 Capacitor - 470uF 25V
154 1604 2003 Capacitor ~ 1000uxF 35Y
155 1605 0334 Capacitor - 1000PF 2KV
156 1605 0487 Capacitor - 2200PF 500V
157 1606 0217 Capacitor - Q,1uF 25V
158 1606 1016 |Capacitor - 1000PF 500V
159 1606 1017 Capacitor -~ 0,014F 500V
160 1606 1121 Capacitor - Q.1xF 25V
160 1606 1056 |Capacitor - 0.luF 50V
162 1606 1695 Capacitor - 0.33xF S50V
163 1606 1695 Capacitor - 0.01uF 630V
164 1606 1697 Capacitor - 0.0033xF 50V
165 1606 1698 |Capacitor - uF 63V

166 1606 1700 Capacitor - 0,1xF 125V
168 1607 0315 |Coil - SC-10-200

168 1607 0106 |Coil - SBC-33

170 1611 4102 Resistor - 1KQ 1/4T 15%
171 1611 6100 |Resistor - 10Q.1/2W

172 1602 0240 |Resistor - 1KQ (W

173 1600 1016 |Resistor - 10Q 1T 15%
174 1107 0485 Fuse - 154, 125V

69A

Index

No.

Part No.

Description

Q'ty Per
Assembly




35. AC DRIVE BOARD

CONNECTOR YOISE KILLER CAPACITOR D100E FUSE coIL
; 1 | : { ' T :
| SYMBOL | INDEX . SYMBOL | INDEX ! | SYMBOL | INDEX | ! SYMBOL | INOEX | syuBoL | 1NDEX 'l stweoL | 1DEx
NO. | NO. 30. i 50 NO. 50, \0. N0, \0. 50, N0, NO.
CN301 | 102 CR301 | 121 €301 123 D301 113 FU301 i 107 L30t 124
CN302 | 105 CR302 | 121 €302 122 0302 113 : £302 124
CN303 | 106 CR303 | 121 0303 113
CN304 | 104 CR304 | 121 0304 113
CN305 ' 103 CR305 ! 121 0305 113 i
PHOTO THYRISTOR
CR306 | 121 0306 114
CR307 | 121 D307 113 SYMBOL | INDEX
CR308 | 121 50. 50,
PC301 117
TRANSISTOR RELAY RESISTOR ST ZENER DIODE IR
SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | [NDEX SYMBOL | INDEX SYMBOL | INDEX
NG, N0, ND, N, NO, §0. NO, NO. N0, NO. N0, N0,
301 111 RA301 | 109 R301 119 STI01 | 116 20301 | 115 ZNR301 118
Q302 112 RA302 | 110 R302 120
RA303 | 109 R303 126
RA304 | 109 R304 125
RA305 109
RA306 108
RA307 | 110

70

September 15, ‘88



35. AC DRIVE BOARD

[ndex

No.

Part No.

Description

Q' ty Per
Assembly

R

C201 8057

AC Drive Board

1

71

September 15, ‘88

{:ﬁfx Part No. Description 2;;Zmiii
102 1102 0919 Connector - 12P

103 1102 0958 Connector — 2P

104 1102 1048 Pin Housing - Mate-N-Lock
105 1103 1388 Connector - 7P

106 1103 1493 Connector

107 1107 0389 Fuse - 25A

108 1208 1041 Power Relay - DC24V

109 1208 1245 Relay - DC24V

110 1208 1246 Relay - AClOQV

111 1401 0289 Transistor - 2SC2749

112 1401 0366 Transistor - 2SD799

113 1401 0611 Diode - 151588

114 1402 0110 [Diode ~ VO6C

115 1402 0426 Zener Diode - RD12FB2
116 1402 0646 Diode - SS5VB20

117 1403 0222- |Photo Coupler - EE CFl
118 1404 0143 Varistor - SNR22IKD-10
119 1600 1133 Resistor - 1Q ST t10%
120 1600 1139 Resistor - 6.8Q ST +10%
121 1602 0978 C&R - 0.1xF 1202

122 1604 1196 Capacitor - 100uxF 50Y
123 1604 1534 Capacitor - 100xF 200V
124 1607 0001 Coil - SN-85-500

125 1611 4511 Resistor - 510Q 1/4T 15%
126 1611 4911 Resistor - 910Q 1/4T 5%




36. MAIN HARNESS September 15, ‘88

O —
an

ICN!OZl

CN|I108
o03|133
I HE:

[eni2s] enni3] [eniz] :gg]cuwol 134

107 108 108

(NE-] 128 121 o4
127 o

CNjit2

113 109
143feniz3] 123]cn6s]

N CN|iog
13281 126} 123

CH[109

193 [enso2 164|123

IOGI l

104 E 129 CNISO
-]

127 109 109
" S HEED EHETED

108 103 131
128 [CN114 120 |CNIIS 190

te
lCNIGBl 135
103 102

120(cntis] (75 [eniaa] tog (N
102 108 123
115 [cnsto 198 [cN1Is | 122

103 105

-+ (SEE) ,24|cuso||
105 {CN
1281,

198 [envsod

72



36. MAIN HARNESS

Index

No. Part No.

Description

Q’ty Per
Assembly

pH C203 gie2 Main Harness

101 1100 0290 Fastening Re

ceptacle

1

73

September 15, ‘88

l:;i?x Pare No. Description g;::mi?;
102 1100 1148 {Terminal

103 1100 1149 Terminal

104 ‘1100 1169 Fastening Receptacle
105 1100 1204 Socket - Mate-N-Lock
106 1100 1205 |Terminal

107 1100 1206 Socket - Mate-N-Lock
108 1100 1247 Terminal

109 1100 1249 Receptacle Terminal
110 1100 1327 Contact

111 1100 1328 Contact

112 1100 1348 Pin Contact

113 1100 1374 Terminal

114 1100 1433 Pin

115 1100 1530 Pincontact

116 1100 1531 Pincontact

117 1100 1532 Pincontact

118 1102 0185 Connector — 4P

119 1102 1250 Connector - 2P

120 1102 1258 Connector - 2P

121 1102 1426 Connector - 3P

122 1102 1617 Receptacle Housing — 9P
123 1102 1620 Connector - 3P

124 1102 1629 |[Connector - 10P

125 1102 1633 |Connector - 4P

126 1102 1634 |Connector - 5P

127 1102 1691 Connector — 3P

126 1102 1692 [Connector - 2P

129 1102 1749 Connector - 6P

130 1102 1775 Receptacle Housing - 8P
131 1102 1912 Connector - 4P

132 1102 1966 Connector - 4P

133 1102 2061 Connector - 6P

134 1102 2436 Connector - 12P

135 1102 3243 Connector - 3P

136 | 1103 0710 |Connector ~ 40P




37. AC DRIVE HARNESS September 15, ‘88

105
113 |CN310
105 104
113|CNI24 104 [cns20
CN302 CN303 CN305
107 107 107
17 116 115 i
1 ]
(e} %
i20 |CN
122|501
121 CN3II :?2
12| CN502

74



37. AC DRIVE HARNESS

Tndex

No.

Part No.

Description

Q’ty Per
Assembly

*

C203 8187

AC Drive Harness

1

75

September 15, ‘88

I:;i‘fx Part No. Description 2;;2"‘5?;
101 1100 0280 Fastening Receptacle
102 1100 0858 Receptacle - 6.35x6.35
103 1100 0885 Fastening Receptacle
104 1100 0916 Pin - Mate-N-Lock

105 1100 1149  |Terminal

106 1100 1168 Fastening Receptacle
107 1100 1190 |Socket - Mate-N-Lock
108 1100 1531 Pincontact

109 1102 0086 |Seeve - 250

110 1102 0094 Receptacle Housing

111 1102 0321 Insulation Sleeve

112 1102 0782 |Connector - 4P

113 1102 1258 |Connector - 2P

114 1102 1259 |[Connector - 3P

115 1102 1350 iConnector - 5239-1P
116 1102 1351 Connector - 3P

117 1102 1377 Connector - 5265-7P
118 1102 1408 Receptacle Housing - 1P
119 1102 1691 Connector - 3P

120 1102 3235 Connector - 3P

121 1102 3236 |Connector - 2P

122 1104 0462  [Socket




38. DECAL AND DOCUMENT

September 15, ‘88

1

Master Cut Button.

2

[ = (X

LY X

(How to remove the drum,

=ois ~e @ arc @ 2art ey Remave ™ Srum v Duikneg e $iCe

e JreChOn QF MW

Printing density

Standard

Lighter Darker

BEInE

J

Drum rotation
button.

Q

N

10

Push to open
the master eject unit

Feeder.

g

[ g

76




38. DECAL AND DOCUMENT

September 15, ‘88

S

‘Warning lights.

=

L8N COvar 19MOve Oradiull a1 183 81

Drum unit
replacement.

-8

HomOr @ 1T 1ned DANEr BN Y8y e futal hey

Checn 4 the grewn ume ol he Drum

H-c

Matior mslowd See MrUCION GUGH

3 -e

Quen e masier PELl Ust M HIMOYe MY 1eMNed DAOW
TN (eSS ING JOLET XEY X NG [AOWS o4 STUCK 10 NG TUM
DAL e M SOLANON TN whule 1emovIng &

| Ooan' The MASTEr 81CT Wt ANG TOMOvE The LIMMed (08
MHOuNd e Aum wfuig XIL3NG INE WM 1D13NON DURON
SRR s 3 3T DOUr R DL R 1MIVISd DI0N ey OB

Cir®r 03 I @HRAS MANEY SAURNEY O AN OUMAR O

Doen e MATIEr 1eCT Ut and 1SMOVE INe LiMAeS Master
frass 1assl h@v 1 1Re mmay 1EIIBE S ITUCK 10 e Grum
Pufl 0Lt INE YUM Nt ING (IMOve M MARIAY

Qoert the Master 8Ct Wl I 1eMUve The |WMMEd Ceder
Pises tesel kuy

TNeCK Lriginel I CONECTlY DIACHE aret MNST COunier 1% 381 #rr
1G] MUNOe! Of CLOY. !

- N SADe i

Ludg fem sasier ron

LUA] Agw e Ca DGR

1 Ramoed I Mastyes L0 e Masted w1ect Mo
JMobe baw ING Marter At NOs 13 1PDIICHU CHYCTY

LReCh My soffus] W Me ONQInal NIDM NG NEAT Civer e
AR 610Gt AN @ ACF yvt NE Crunt BN Mo CI0CY Teed
30k

L0 Juan 1s snstenad

- —

2t e Rty LOvnIEY J

et ws. g 01 o0 E-0F » ¢ s'8 330w un e 2Outter mente
CINTACT e Setvine whywigrer

"G button 18 Ut

KX the green lamo 11 AGE 4T, please
CONNNue 10 Dretl e Bumon unul
s

o

Q

n

Pult out the rum uani Dy SQUeSTING
"o itieuta Nendie

O] 11 1841 ON e G BNG 1 vAOve
Ml UM QUG ING 1ICCUE BeiC
Insert Tig Orum hinly SNGLQN 10 e
Kched

Ink replenishment.

1 Puil QOwn Wit 1a Noides

o)

2Tane 01 1he useC wa cumoye
ad M New 0ne M3re 3we The
Aoi118 OF Tha & CHIIGQE 18 CONe
19CTy MNIEITNG WO Me Gude

I LT O Me e Aosder

13

«B8'1X%X14
. 8'z><1‘-

=49
«5'2x8":

14

(How to operate)

O rd 1T tamd Fowry ang
lelZirer
WSet 1ne Seu.ery ray

~te e e ]
e

e g o
Prottad 1 at

jess Leduer = voer
I; !
119 Love = iemes

l PLUARTYY owar I

LMPt ALTEN el
EAXL VLS ]

ety ITo MaLle MR
i b 1

-—— When proof

g printed c

r
H
3
£

[
b

eyt Lt dateey

7 S~
int sequence T
completed il J

.

11

12

77




38. DECAL AND DOCUMENT

September 15, ‘88

15

onginal tabie.

How to O,oej and Clase the

-

1 Lift release lever.

the v mark.

2 Slide the original table to

3 To rdturn the original table,
slide conpletely to the right.

\

_J

16

Open carefuily

17

use Make Up mode)

fmean e aer

i e mwie e

Traqe e myee g

e - g =e - oo,

Jraqg rrmens o Ay g S (s any Tegy =qgier =va.

1mes me tepar | smr,eman ieay e ey = 5.8 0T et va n mwas <0 smrg
ITETN CTe TACE N7 AT DA
Sreqg me I Sl e ay

|w|

A Zor ey ceeneven v.

Sunchon ang
Y Iy ST ARG treet |

~But NG ) DL TITMING Sheat smainw me It

TE193 Uy menon

Deoar i Jave e ﬁw: ; ~||._u ™Y | e i

_——Trr D ety - a* s

ooy b Tew sy iy
, Owee acen rout 3 f 2. raat)
H i

ooyt e o3 ”

D
: meae o2y - {3ty & . 'y,
! Dunee BT N orsal -> oL M
Rl ] T av e i 3 iy
| Serean o H
. i
! mage EXTY S A

v
| Quinne ~out - iler |
| mace Ay ‘st
! ]
Screen P v t
I mace neza. e ® ael

i
! Dnoio mooe A - ol
H Mo 2 il
| Save 22 o 8 a | ]
o Outhne wmage Sgta. -G yi
. .
* Save wey =14 1
| scroen maoe =z, - & .a y

8 213 3ACE YA Zares o ceet e Arey
2 Datien ne menne Bl R
Onoer (T my 1 rsr o) Sesae i T, oy L Tiel
Uit i) —_—t
p—} i [ i
Ze-r.—-q-n-"".'"!l $aatier mame I or

J4enees Sateen ¢ 0z 8

N
»

Ji

e ez Saveen

T e | trout Mo, | Cammang « mout Mg, ' Timmanag \
l ! Oeoas ) SRest/onginel me prt | Femser Shaet/ orainn me peat |
| wes oaftern . Mot e e -]
!w'm o ,,:’...-. .K "@Bj:.-——. e ‘lia 3
= —

] sren pantern  ane 174 v oame 330 Lt
LA AWM L paae 1 ) *'@BJ amee PoTe Q'A Brf
) P St - e & et
’ Lo tYer v t 1
! mage oanern. 7 _._,".-;”) | L) B',!
o i — g =
N e ast 'AB AB;*:A i
[ umage authne . 5 0! N s
I4ve wo gy 1
;o uey saress . - BA B
| TAGE A0 b —
| Save wea
!L-n-vq- DAEem ey, b - "& y'
| Dnen s .
e L . .
bovemm B SO P .. pom———1

g ey pesetos-an —
|":‘ MR s fee ety =1

.

18

q‘hermal Head Cleanma

TIoAN e I gy M 4 AR ey,

e A LR

N
R
. .
. .
4 .
). ’
e
P
S,
PA
P

' Sui uD The v

}
)

< LiOSe e 33rawy O SO ercs
2* runoar reuer

1 Tama out the ruccer 1Gier "QICING
TCIN 2nCS Of e rQlier NONZCNTaNY

1 Wioe ™me sunace ot *he therma
~220 $everal hmes min 3 cre Clot
NG 129CIY Creaner SuDCUOT

% Radiace roner

_ )

19

(To change master. )

% ”
N
/
/
rd

4
\
Ve
s,
/7 7
L

Sull D the tever

or~..
87

~
2. Tane Qut the usag master 'y ang
‘amove ine Nanges at oCtn enas
AMie Hanges G rew master 1ol

3 Reciace Naw master rod at tustat
+a.

4 Insert 103CING ¥GAg 7t Master una
*3il and ouit SCwn tha iever.

5 Press the mastes Cut durton

/

€ Remove the cun of ptace
Zarton remove comoieiety 0 aval
Taster reilgeds

\_ _

78




38. DECAL AND DOCUMENT

September 15, ‘88

20

{ =

Blee-if)

21

£

2
-2
<

[] L3 [} [ ) L)
o ;|
@a
XX
- 2N

T

(O

)
@

. O ) L) 0O
Hd A
- -

“
5! x!

[+

o

22

Set both levers
to same

position.

23

Standard

~——

24

RIGOY

PRIPORT

OPERATING INSTRUCTIONS

RICOK COMPANY, LTD.

N~ J




38. DECAL AND DOCUMENT September 15, ‘88

25 ( PRIPORT SS

(_OPERATING GUIDE e s o ucton
2. Printing

1. Set Up the Machinek

2} Enter the desired number of 3) Adjust the image position

e e Ve 2 Set the paper debivery tabie L sit ] .
v 5”"-' UL et e e 1 Insertoriginal face down . L prints. then press the Master using the Image Position key. 4} Press the Print Start J Key.
i.;u - BN Making & key. B o —

. L
C e PR
e L S

I \\:/

\

®NOTED QoTE @OTE onginal guices unti 1055 a0
- o teed o . ’ } - = wnage areal ol :
S Eavepwetconse 6 Posentesdeobiess e Povbonine sndgise o e D m s | o - L e
tates bghtt, \ cuntac 3 printing p3pe L using widest blank margin first. deection ter ane sheet is delivered, chec! shoukt eusion the 1 ® Cheek f
\xre raper scale on the table _— the image gosition. orginal wading edge : d"l,“ the E“:"’" eed and
B it elivery canditions

4. Drum unit

3. Troubleshooting!g
replacement

1) When caver agen 2) When the L2 indicatar 3) When jam indication {34) blinks
indication |_t-blinks. blinks. : e 1 Press the Drum Rotating butt 4 R
. . T T  Mist e o plonvvecveg ul 1 utten emave the drum unit fram the
GG Y T F e e - * Onginat Misfeed % +e+8 1 e untit the beeper sounds. machine while holding the
= Front Cover - . Jumber T —_ H B Paper Misteed o G i Paper Misleed upper drum stay
X : . . L f' t*y+ B Stckpaper ; o ' {Paper feed secton) °& * l (Paper detivery sectwn)
Ltaster Foact Ut ' i S e -y e
fo 70 b - | 1*)* C Replace master i o Master Misfeed o .
‘ D 2 _CiumUne ! . ":J o Ao —— i % scC Master feed sectron! N +F ! Master Miseject
o Tamr ~ H Replace ink cartndge
5 _Paper Tatie . =D Replice nk cartnage | T+ E iPa
e > 4 ¢ . H per Wrapping Nate 2. How to re-start print
6 _ADF B R Rt I -t et gl i :

Press the Master Maling © key when
th + A 4 + Cor 34+ Fblink

Note ? Press the Reset( 4 | key after
removing the jJammed paper of

1 Sicetheorginal tabie 10 the

raht R ————— P, he Print Start [J k % +8B.
= - L4+ C Reptace master master et e e bty o
H+EQ® H+E+BO

2 Puli the drum unit handle while 5 Setthedrumon the drum rail
pressing the release bar inside nside the maching after
the green handle. termaving the jammed paper.

After 1he raw b Cortrage 3 Pull the drum look Jever 10 the 6 Insent the drum umit completcly
et press e Reset [ 9] frant side. to release the drum nto the magh:re
rey YDM make pre that logk

———— e —
Cragmen of = onox 0t mprser
$ot o v sun t g

1t aservice code IE-QY ~ £.G7}
1$ displaved in the counter, c2!t
your dealer and telt him vatnch
code s displaved

a 3121l the mastes eject
bor atter disposing ot the
masters gecied into the

S Open the papes 30 tos
7T Chech the snstytatan of
6 Cloie e AT the master goct bas

J Mount this sheet in near the

machine where it can be easily !@D@@Dﬂ
referenced.




38. DECAL AND DOCUMENT

[;\l:}:x Pare No. Description g;;zmpi;
| 1 [C203 2759 [Master Cutter Decal 1
2 C201 2543 Decal — Drum Caution 1
3 C201 248! Decal - Main Switch 1
4 C201 2u62 Decal - Original Table 1
S C203 2730 Decal - Printing Density I
6 C201 266 Decal - Counter 1
7 C203 2742 Decal - Drum Operation 1
8 C203 2731 Decal - Master Eject Open 1
9 C203 2722 |Decal - Front Door 1
10 C203 2737 Paper Feed Decal 1
H €202 2408 Decal - ADF 1
12 C202 2430 |Decal - ADF ON/OFF 1
13 C203 2733 |Decal - Scale (LT) 1
13 C201 2533 |Decal - Original Level (A4) 1
14 C203 2732 Decal - How To Operate 1
15 C203 2736 |Decal - %riginal Table 1
16 C203 2735 |Decal - Open Carefully 1
17 C203 2734 |Decal - How To Use Make UP Mode 1
18 C203 2749 Decal - Thermal Head Cleaning 1
19 C203 2709 |Decal - Master Setting 1
20 C203 2453 |Decal - Paper Feed Table 1
21 C203 2716 |Decal - Paper Size - LT 1
21 C204 2718 Decal - Paper Size - AL 1
22 C203 2728 |Decal - Paper Separator 1
23 C203 2729 Paper Exit Decal 1
2L C203 8600 [Operating Instructions - English 1
24 C203 8601 Operating Instructions - Make-up(SS950) 1
25 C203 8630 Operating Guide - English 1
25 C203 8631 Operating Guide - German
25 C203 8632 |[Operating Guide - French 1
25 C203 8633 Operating Guide - Italian 1
25 C203 8634 Operating Guide - Spanish 1
* C204 2751 Decal - German
* C204 2752 (Decal - French
C204 2753 |Decal - Spanish 1

81

September 15, ‘88

Ind ’
Rl:x Part No. Description gs:ZmET;
* C204 2754 Decal - Italian




39. ACCESSORIES AND SPECIAL TOOLS

September 15, ‘88

—

P .~

11

i'//"///;//

10

On s 55 v oue e Aous

ape neeres @ o e

,
e
o

82



39. ACCESSORIES AND SPECIAL

TOOLS

Tndex

September 15, ‘88

No. Part No Descriprion g;::mgi;
! C203 8721 Thermal Head Cleazner 1
2 C221 L0205 Master Roll Flange 2
3 C201 3G02¢C 'cfe Bracket - Original Tray 1
4 czel 3023 Right Bracket - Original Tray I
p 0803 CCi7 Knob Screw - Mix65 i
6 €203 3075 Original Exit Tray 1
7 C505 2031 Decal - Drum Case 1
8 C505 2150 Prum Decal - Black 1
8 C50Ss 2151 Drum Decal - Red 1
8 Csos 2152 Drum Decal - Blue 1
8 CS05 2153 Drum Decal - Green 1
8 CS05 2154 Drum Decal - Brown 1
] C200 9002 Image Shifting Guage l

10 C200 9001 Drum Guage 1

il 9999 2131 Test Chart 1

[ndex

No.

Part No.

Description

Q'ty Per
Assembly




	SS950 PARTS LOCATION AND LIST
	Exterior
	Frame
	Drive Section I
	Drive Section II
	Paper Table
	Paper Table Drive
	Paper Feed Roller and Paper Separation Roller
	Paper Separation Roller
	Paper Feed Drive
	2nd Feed Roller
	2nd Feed Drive
	Press Roller
	Paper Delivery I
	Paper Delivery II
	Delivery Table
	Drum Section I
	Drum Section II
	Drum Section III
	ADF
	Scanner Section I
	Scanner Section II
	Scanner Section III
	Plotter/Master Feed Section I
	Plotter Master Feed Section II
	Plotter Master Feed Section III
	Master Eject Section I
	Master Eject Section II
	Electrical Section
	Main Control Board
	Master Processing Control Board
	Make-Up Control Board
	A/D Conversion Board
	Thermal Head Drive Board
	Power Supply Unit
	AC Drive Board
	Main Harness
	AC Drive Harness
	Decal and Document
	Accessories and Special Tools


